FIREBIRD

PARTS CATALOGUE

GROUP 3.000
FUEL EXHAUST—
CARBURETION

ILLUSTRATION INDEX

Description lllust. No.
1967  AIR INJECTION 1-3
ACCELERATOR LINKAGE 4-12
1967-68 FUEL SYSTEM 13
AIR CLEANERS AND PRE-HEATERS 14-15
CRUISE CONTROL 16-18
1973-76 AIR INJECTION 19-20
EXHAUST GAS RECIRCULATION 21
RAM AIR SYSTEMS 22-25
EMISSION CONTROLS 26-32
1975-76 COLD AIR INLET 33

EXHAUST SYSTEMS
GROUP 3.725 CARBURETOR CHARTS

ROCHESTER CARBURETORS 1-102




FIREBIRD

PARTS CATALOGUE

1967 FIREBIRD O.H.C. 6 CYL. ENGINE AIR INJECTION
PUMP MOUNTING--W/POWER STEERING

Key Part Name Group No.
I = BOLT, Air Pump to Supports (3/8"=16x51/8") . .....cccvnvenn.. 8.900
2 — BOLT, Pulley to Air Pump (5/16" =24 x 1/2") . . v vvvvertnnonanss 8.900
3—PULLEY, Alr Pump ... vnti e innnnneerons Ceteier ey 3.650
4 = NUT, Steering Pump Pullay .. ...cvvrvrveroresnnroneeanens 6.655
5 — NUT, Air Pump Support Bolt (3/8"~16 Hex. Lock) . cvvveneera., 8.915
6 — WASHER, Steering Pump Pulley . ... v iv i iiiveciioirtaneennns 6.655
7 — SPACER, Air Pump Front to Rear Support . ....covvevvascanneane 3.655
8 — PULLEY, SP@ring PUMP « « « « v s s e vessnenensenonsnsenannns 6.655
9 — CLIP, Wire Harness to Head ... ...ivvivseseerioosvnnocons . N.S.

10 ~ BOLT, Air Pump Rear Support to Head (3/8"=16x7/8") ........... 8.900
11 — SUPPORT, Air Pump =~ ReAr ... cuvinvianronsacnoas freeaeaae 3.855
12 — SPACER, Pump Bracket to Rear Support (13/32" x 1" x 5/16")....... . 3.655
13 — WASHER, Pump to Mtg. Brkt. (13/32"x3/4"x 1/8") . ...vvvuvnnn . 2277
14 — PLUG, Air Pump Pressure Set .. ... ..civvnveossaannoaanssss 3.665
15 =PUMP ASM., Alr . ... ...ttt nnnercassonanse veseaa. 3,660
16 — SPACER, Air Pump Frt. Support to Strg. Pump Support ........... . 3.655
17 — SUPPORT, Air Pump = Front ... .ttt naesonnsnnas 3.455
18 — BOLT, Air Pump Support to Strg. Pump Support (3/8" -16x11/4") ... 8.900
19 = BOLT, Air Pump to Support (3/8"-16x13/4") ... ..........i.ns 8.900

20 — BOLT, Air Pump to Support (3/8"-16x43/4") .. ... covevenrrans 8.900
21 = BOLT, Air Pump Frt. Support to Brocket (3/8"-16x33/4"......... 8.900

GROUP 3,000 ILLUSTRATION 17



FIREBIRD

PARTS CATALOGUE

EXC. POWER STRG.

W/ POWER STRG.

1967 O.H.C. 6 CYL. ENGINE AIR INJECTION SYSTEM

Key Part Name Group No.
1 — VALVE ASM., Air Injection Check =~ Single Inlet .............. 3.670
2 — TUBE ASM., Air Injection . .. .. ouit et v, 3.675
3 — FITTING, Air Injection Tube - long (2 Req'd.)................ 3.680
4 '— TUBE, Air Injection Extension . . . oo vt ii i in i ii e, 3.675
5 — HTTING, Air Injection Tube - Short (4 Req'd.). ............... 3.680
6 ~— FITTING, Air Injection Diverter Valve Vac. Hose ... ........... 3.675
7 — HOSE, Air Diverter Valve Vacuum (3/16" I.D. x 15-1/2") ........ 3.440
8 — ELBOW, Air Diverter Valve Vacuum Hose. . ... .... .o ..., 3.680
9 — BOLT, Air Diverter Valve to Brkt. {1/4"=20 x 7/8" 280M) . ....... 8.900
10 — NUT, Air Diverter Valve, Brkt. to Pump (5/16"-18 lock) . ... ...... 8.917
11 — CLAMP, Inlet or Qutlet Hose (1-1/8" to 1-7/16") ............. STD STOCK
12 — CLEANER & SILENCER, Carburetor Air. . . ... v i i e innvnn . 3.402
13 = NUT, Air Diverter Valve Brkt. to Pump (3/8"-16 lock). .......... 8.917
14 — BRACKET, Air Diverter Valve Mtg. (w/Power Strg.) .. ... ... ... 3.672
15 — BOLT, Air Diverter Valve Brkt. to Pump (3/8"=16 x 1-1/2" 280M)... . 8.900
16 — HOSE, Air Injection Pump Inlet (w/Power Strg.) .. ............. 3.675
17 — VALVE ASM., Intake Air Diverter . . .o vt v i v in i vnseen e 3.670
18 — CLAMP, Inlet ot Outlet Hose (7/8" to 1=1/8") , .. ..., STD STOCK
19 —HOSE, Pump Outlet to Air Diverter Valve .. ................. 3.675
20 — HOSE, Air Diverter Valve to Check Valve . . .. .. ... o L. 3.675
21 — BRACKET, Air Diverter Valve Mtg. (w/Std. Strg.) .. .. v vw vt ... 3.672
22 ~ HOSE, Air Injection Pump Inlet-(w/Std. Strg.) . ............... 3.675

GROUP 3.000 ILLUSTRATION 2



FIREBIRD

PARTS CATALOGUE

1967 EIGHT CYLINDER ENGINES AIR INJECTION SYSTEM

Key Part Name Group No.
1 —SEAL, Outlet Pipe to Bracket ""O" Ring .. ..vvvivi i nvennn 3.675
2 — PIPE ASM,, lnjection Diverter Outlet = R.H. ... ..o, 3.675
3 = VALVE ASM,, Air Injection Check (Single Inlet) . .. ............. 3.670
4 — CLAMP, Air Hose (1-1/8" t0 7/16") v vv it vt et it oo e enn e e STD STOCK
5 — HOSE, Diverter Valve to Check Valve = RH. .. ............... 3.675
6 — VALVE ASM., Intake Air Diverter . .. ..o vi vt ii i e i ie i 3.670
7 —FITTING, Air Diverter Valve .. .. .. .. i ittt e 3.675
8 — CLAMP, Air Hose (1-3/16" t0 7/8") ... .vv i i $TD STOCK
9 — BRACKET, Air Diverter Valve . .. ...t it it ittt i, 3.672
10 — BOLT, Diverter Valve to Bracket (1/4"-20x7/8") ... i, 8.900
11 — NUT, Diverter Valve Bracket to Outlet Fitting (3/8"-16) . ... ... ..... 8.915
12 — HOSE, Outlet Hose to Diverter Valve .. .o v v v v v v i i v ie e e un 3.675
13 —HOSE, Air Infet . .. oo e e e 3.675
14 — CLEANER & SILENCER, Carburetor Air., .o ovv i viviiiin i, 3.402

15 — HOSE, Carb. to Valve (14-3/4" Long) - 2 Bbl. Carb. (Cut to Length) . ... 3.675
16 — HOSE, Carb. to Valve (11-1/2" Long) - 4 Bbl. G.T.O. & 428 Eng.

(Cuttolength) oo vi ittt i i et i 3.675
17 — HOSE, Carb. to Valve (12-1/2" Long) - 4 Bbl. 326 & 400 Eng. (1/4" I.D.) . 8.962
18 — HOSE, Diverter Valve to Check Valve = LLH. ................. 3.675
19 — PIPE ASM., Injection Diverter Outlet - LLH. . ................, 3.675

|GROUP 3.000 ILLUSTRATION 3



PARTS CATALOGUE

1967 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 4




FIREBIRD

PARTS CATALOGUE

M

1967 FIREBIRD ACCELERATOR LINKAGE

&: Port Nome Group No.
1 — SWIVEL, Accelerator Control Rod. . . . v o oot it i i i e ey 3.425
2 — BUSHING, Accelerator Control Rod to Lever. ............... e 3.431
3 — PIN, Throttle Control Idler Lever to Mtg. Stud 13/32" x 3/4") ... ... . 3.425
4 — SLEEVE, Accelerator Control Rod to Lever. . ... ........cv''n... 3.463
5 — SPRING, Throttle Control Return (w/1 B.C.) . ................. 3.459
6 — RQOD, Carb. to Accelerator Control Lever (w/1 B.CY ... ..., ..... 3.430
7 — BRACKET, Accelerator Pull-Back Spring (w/1 8.C. Exe A.C.) . ... .... 3.459
8 — SCREW & LOCKWASHER, Bracket to Carb. (#12-28 x 15/16"y ... ... 8.977
9 — CLIP, Control Lever Rod to Control Lever. ., ...\ ieennns 3.425
10 — BOLY, Downshift Mtg. Bracket to Intake Manifold (5/16"-18 x 5/8"). .. 8.900
11 — BRACKET, Downshift Switch Mtg. (6 Cyl. AT, =1 BC) .......... 4,057
12 — STUD, Accelerator Control Idler Lever . . . vy v v s i s oo nn s 3.458
13 — LEVER, Throttle Control Idler . . vt v v vt e e e e e e s 3.463
14 — WASHER, Throttle Control Idler Lever to Mtg, Stud (3/8 x 3/4) .. .. . . 8.929

15 — ROD, Throttle Control Idler (w/4 B.C.) . .o v 3.430

16 — ROD, Accelerator Control Lever to Carb. {8 Cyl. exc. 326 4 B.C,) ... 3.430

17 — LEVER, Accelerator Control Rod . v o oo v vt e oo e e e et 3.454
18 — SWIVEL, Accelerator Control Rod . v v oo it e e e e e oo 3.425
19 — ROD, Idler Lever to Accelerator Control Lever (w/1 B.C.) .. ....... 3.430
20 — LEVER, Accelerator Control Rod « . v\ v v v vt e i e e e 3.454
21 — BUSHING, Accelerator Pedal Rod .. ...... PO 3.43
22 — SUPPORT, Accelerator Pedal Rod .. ...... B, 3.431
23 — PEDAL, Accelerator .. .. i 3.451
24 — SPRING, Accelerator Tension to Contral Rod ... ..o vv v, 3.459
25 — ROD, Accelerator Pedal Control . . ..o .o oo 3.431
26 — SWITCH, Idle Speed-Up Control (6 Cyl. w/A.C). ... . i . 3.440
27 — FITTING, Throttle Control Switch to Vacuum Hose ... ... ... ..... 3.440
28 — HOSE, Idle Control Switch to intake Manifold .. ... .. ... e 3.440
29 — BOOT, Downshift Switch , .. .. . .. 4,057
30 — NUT, Switch to Bracket . . ... . i i e 4,057
31 — SPACER, Downshift Switch Mounting. -« v oo v vt i e e e e e 4.057
32 — SWITCH, Downshift Control .. .. vi e e e e 4.057
33 — BRACKET, Downshift Switch Mbg. .\ v vt s it e et e e o 4.057

34 — REDUCER, Throttle Idler Lever to Compensator Elbow (3/8" x 1/8M. ... N.S.

35 — ELBCW, Hot ldle Compensator . v v v vt v vt e e et v e ans 3.820
36 — NUT, Throttle Lever to Extension (¥10-24) .. .. ..., ............ 8.915
37 — LOCKWASHER, Throttle Lever to Extension (¥10) ..., ............ 8.931
38 — EXTENSION, Throttle Lever (w/A. C.18.CY ... ... ..., e 3.454
39 — SCREW, Throttle Lever to Extension (F10-24 x 1/2") ... . .......... 8.977
40 — COMPENSATOR, Hot Idle (6 Cyl. ALC. = 1B.C) v v i v viie e eu 3.820
4] — SCREW & LOCKWASHER, idle Cont, Switch to Carb. (#12-28 x 15/76") N.S.
42 — DIAPHRAGM ASM., Throttle Return o v v v i it s e e ey cooe. 3440
43 — BOLT, Diaphragm to Bracket (1/4"=20 x 1/2")Y , . ... ... . u'uu. 8.900
44 — BRACKET, Downshift Switeh Mtg. ..o vv i 4.057
45 — SWITCH, Downshift Control ., .. .. .o e 4,057
46 — NUT, Corb, Lever Extension to Lever (1/4"=20). .. ... ... . ...... 8.917
47 — BOLT, Carb. Lever Extension to Lever (1/4"<20x 172™ .. ... . ..... 8.900
48 — SPRING, Throttle Control Return (Exc. Cruise Contral) ... ... ... ... 3.459
49 — EXTENSION, Corb. Lever (8 Cyl. 326 4 B.C) ... ... ... ....... 3.454
50 — BRACKET, Voc. Diaphragm & Vapor Diverter Mtg. (8 Cyl. 326 A.T. - 4 B.C.) 3,440
51 — SWITCH & BRACKET, Idle Speed Up Control (w/A.C) ... ..., ..... 3.440
52 — HOSE, Idle Control Switch to Inteke Manifold . .. .. .. . . ... 3.440
53 = LEVER, Throttle Control Idler (6 Cyl. S.T.~4B.C) .............. 3.463

54 ~ LOCKWASHER, Downshift Switch Mtg. Bracket to Intake Manifold (5/16"  8.931
55 — BOLT, Downshift Switch Mtg. Bracket to Intake Maenif. (5/16"~18 x 374"}  8.900

56 — SPRING, Throttle Control Return 16 Cyl. 4B.CY .. ... ..o ... .. 3.45%
57 — ANCHOR, Throttle Control Return Spring (6 Cyl.4B.C.) . .. ........ 3.459%
58 — EXTENSION, Carb. Lever (6 Cyl. 4B.C) .. .. ... . o i ... 3.454
59 — ROD, Carb. to Idler Lever (6 Cyl, 4B.CH . ... . .., 3.430
60 — BRACKET, Downshift Switch mMtg. (6 Cyl, AT, 48.CH . .. .......... 4.057
61 — BRACKET, Downshift Switeh Mtg. .. .. . . i i i 4,057
62 — SWITCH, Downshift Control. . . .. .. . .o o o i e e 4,057
63 — EXTENSION, Corb. Lever 8 Cyl.32628.CH ... ... ... .. ..... 3.454
64 — BRACKET, Downshift Switch Mtg. .. .. i i e 4.057
65 = SWITCH, Downshift Control . ... . oo it i e i o n e 4,057
66 — EXTENSION, Corb. Lever (6 Cyl.4004B.CH ... ... .. . ... . 3.454
67 — DIAPHRAGM, Throttle Refurn . .. . . . v it e i e i et e s 3.440

GROUP 3.000 ILLUSTRATION 5



PARTS CATALOGUE

1968 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 6




GM FIREBIRD
PARTS CATALOGUE

1968 FIREBIRD ACCELERATOR LINKAGE
Key Part Name

1 — CLAMP, Throttle Control Cable Ret. . . . .. .. ..........

2 -~ SCREW, Throttle Control Cable Bracket Clamp (1/4"-20 x 5/8")

3 — CABLE ASM., Throttle Control . . . . . . .. . .. ... .. .....
4 — WASHER, Throttle Control Cable to Control Lever (13/64" x 13/32" x

K
5 — COTTER PIN, Throttle Control Cable to Control Lever (1/16" x 1/2").
6 — COTTER PIN, Throttle Control Idler Lever to Control Lever (3/32" x

KL
7 = LEVER ASM,, Throttle Control Idier (6-Cyl, 1-Bbl. M.T.) . . . . . ..
8 — STUD, Accelerator Control Idler Lever . . . . . . . ... .......
9 — COMPENSATOR ASM., Carb. Hot Idle . . . . .. ... .......
10 — ELBOW, Carb. Hot Idle Compensator . . .. . .. ... .......
11 — ROD, Carb. to Accelerator Control Lever (6-Cyl.) . ... . ... ..
.. 8.915

12 — NUT, Carb. Throttle Lever Ext. to Throttle Lever (¥10-24) . . . . .

13 — CLIP, Carb. to Accelerator Cont. Lever Rod tower . . . .. ... ..

14 — SPRING, Throttle Control Return (6-Cyl. 1-Bbl. M.T.) . . .. .. ..
15 — ANCHOR, Throttle Control Return Spring (6-Cyl. 1-Bbl.) . . . . . . .
16 = LOCK WASHER, Carb. Throttle Lever Ext. Bolt (f10 Med.) . . . . . .
17 — BRACKET, Idle Stop Solenoid Mtg. (6-Cyl. 1-Bbl. M.T.) . .. .. ..
18 — NUT, Idle Stop Solenoid to Mtg. Bracket (1/4"=20). .. .. ... ..
19 — SCREW, ldle Stop Solenoid Bracket to Carb, (#10-32 x 3/8") .. ..
20 — SOLENOID, idle Stop (6=Cyl.) . v v c v v e i v i i i i e o
21 — BOLYT, Idle Stop Solenoid to Mtg. Bracket (1/4"-20 x 1/2") . .. ..
22 — BOLT, Throttle Control Cable Mtg. Brocket (5/16"-18 x 5/8"). . . .
23 — BRACKET, Throttle Control Cable Mtg. (6=Cyl. 1-Bol) . . . . .. ..
24 — GASKET, Throttle Control Lever to Dash. . . . .. ... ... ...

25 — SUPPORT, Accelerator Pedal Rod . . . . . . . ... .. ... ...,
26 — SCREW, Support to Dash (1/4"-14 x 3/4") . ., . ... ......

27 — RETAINER, Pedal Rod to Support & Dash {5/18" Ring) . ... ...

28 — PEDAL ASM., Accelerator . . . . . v v v v v i v e i et i
29 — PIN, Accelerator Pedal Rod Clevis . . . v v . . v v v v i v e uw v
30 — SPRING, Accelerator Pedal Tension to Control Rod . . . . . . .. ..
31 — ROD ASM,, Accelerator Pedal . . . ... ... .. ... .......
32 — SCREW, Carb. Throttle Lever Ext. to Throttle Lever (¥10-24 x 1/2").
33 — EXTENSION, Carb. Throttle Lever (6-Cyl. 1-8bl. M.T.) ... .. ..
34 — SCREW, Throttle Control Cable to Dash {1/4"-14 x 3/4") .. ...

35 — WASHER, Throttle Control Idler Lever (25/64" 1.D. x 3/4" O.D) ...
36 — BRACKET, Idle Stop Solenoid Mtg. (6-Cyl. 4-Bbi. & 8-Cyl. 4-Bbl.) .

37 — EXTENSION, Carb. Lever (6-Cyl. 4-Bbl.) . . . .. ... .......
38 — LEVER ASM., Throttle Control idler (¢6-Cyl. 4-Bbl.) . . ... .. ..
39 — SPACER, Downshift Switch Mtg. .. . . . . . .. ... ... .....
40 — NUT, Downshift Switch & Spacer to Bracket . . ... .......
41 — BOOT, Downshift Switch . . . . .. ... ..., ..........
42 — BOLT, Control Cable Mtg. Bracket (5/16"-18 x 3/4") . ... .. ..
43 — LOCK WASHER, Control Cable Mtg. Bracket Screw (5/16" Std.) . . .
44 — BRACKET, Downshift Switch Mounting (6=Cyl. 4-Bbl.). . . . ... ..
45 — SWITCH ASM.,, Downshift Control . . . . . .. .. .. ... .....
46 — ROD, Carb. to Idler Lever (4~Cyl. 4-Bbl.) . . .. ... ... ....
47 — ANCHOR, Throttle Control Return Spring (6-Cyl. 4-Bbl.) . . . . ..
48 — SPRING, Throttle Control Return (6~Cyl. 4=Bbl) . ... .. .. ..
49 — LEVER ASM,, Thmttle Control Idfer (6=Cyl. T-8bl. A.T.) . . . .. ..
50 — SPRING, Throttle Control Return (6-Cyl. 1-Bbl, AT) . ... .. ..
51 — SCREW, Bracket to Carb. (¥12-28 x 15/16") . ... ... .. ...
52 — BRACKET, Idle Speed-Up Control Mtg. (6~Cyl. 1-Bbl. A.T.) . . . .
53 — EXTENSION, Carb. Throttle Lever (6-Cyl. 1-Bbl.) . .. ... ...
54 — BRACKET, Downshift Switch Mtg. (6-Cyl. 1-Bbl. A.T.) . ... ...
55 — SPRING, Throttle Controt Return (8-Cyl.) . . . . . ... ... ...
56 — BRACKET, Downshift Switch Mtg. (8=Cyl. 2-Bbl.} . . . . . . . .. ..
57 — EXTENSION ASM., Carb. Lever (8=Cyl. 2-Bbl.). . . . . . . . .. ..
58 — SOLENOQID ASM., Idle Stop (B=Cyl.) . ... ... ... ... ...
59 — BRACKET, Idle Stop Solencid Mounting (8~Cyl, 2-Bbl.) . . . . . . .
60 — BRACKET, Downshift Switch Mtg. (8-Cyl. 4-Bbl.} . . .. ... ...
61 — EXTENSION ASM,, Carb. Lever (8-Cyl. 4-Bbl.). . ... ... ...

Group No.

. 3.425
8.977
. 3.430

. N.S.
8.938

. 8.938
. 3.463
. 3.452
. 3.820
. 3.820
. 3.430

. 3.425
. 3.459
. 3.459
. 8.931

. 8. 915
. N.S.
. 3.440
. 8.900
. 8.900
. 3.459

3.431

. 3.431

- N.S.
.. 8.934

. 3.451
. 3.452
. 3.459
. 3.431

8.977
. 3.454

- N.S.

3.463
N.S.
. 3.454
. 3.463

.. 4.057
.. 4.057
- 4.057

. 8.900
. 8.931
. 4.057
. 4.057
. 3.430

- 3.459
- 3.459

. 3.463
. 3.459

. N.S.
.. 3.444
.. 3.454
- 4.057
. 3.459

. 4.057
. 3.454

.. 3.440
. 3.444
A 4,057
- 3.454
62 —~ EXTENSION, Solencid Mounting Bracket to Carb. (8-Cyl. 2-Bbl.) , . . .

GROUP 3.000 ILLUSTRATION 7




FIREBIRD

PARTS CATALOGUE

6-CYL. 1-BBL. AT
(SAME AS M.T. EXCEPT AS SHOWN)

1969 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 8



FIREBIRD

PARTS CATALOGUE

GM

1969 FIREBIRD ACCELERATOR LINKAGE

Key Part Name Group No.

1 — NUT, Carb. Throttie Lever Ext. to Throttle Lever (¥10-24). . .. ... .....
2 — LOCK WASHER, Carb. Throttle Lever Ext, Boft (fl10Med. ). .o . ottt
3 — CLIP, Carb. to Accelerator Control Lever Rod Lower
4 — SPRING, Throttle Control Return (6-Cyl. 1-Bbl)e v . v v v v i v i e ettt
5 — ANCHOR, Throttle Control Return Spring (6 Cyl. 1-Bbl.) v v v v vn ...
6 — BRACKET, Idle Stop Solenoid Mtg. (6 Cyl. 1-Bbl. M.T.) .. ... ... .. e
7 — BOLT, ldle Stop Solenoid to-Mtg. Bracket (1/4"-20x 5/8"), v v v v v ...
8 — SCREW, Idle Stop Solencid Bracket to Carb. (#10-24 x 3/8")
9 — SOLENOID, Idle Stope o v oot FS
10 — NUT, Idle Stop Solenoid to Mtg. Brocket (1/4”-20 ................
11 — BOLT, Throttle Cable Control Mtg. Bracket (5/16"-18 x 5/8"), . v .o v v ..
12 — BRACKET, Throttle Control Cable Mtg. (6 Cyl, 1 Bbl) oot
13 ~ BRACKET, Downshift Cable Mtg. (w/M-38 Trans.). . .. ... e e e
14 — CABLE ASM., Downshift Control {w/M-38 Trans.) v . v v v v ... e
15 — CLAMP, Throttle Control Cable Ret, v v v v i it vt et vt i i iee e s
16 — SCREW, Throttle Control Cable Bracket Clamp (1/4" 20 x 5/8" Hex.) .. ..
17 — SCREW, Corb. Throttle Lever Ext. to Corb, (#10-24 x 1/2" Hex.) » v vu v .
18 — EXTENSION, Cerb, Throttle Lever (6 Cyl. 1 Bbl. M.T.) oo v v hn v e
19 — LEVER, Downshift Cable Throttle Control {w/M=38 Trans.) ... ........
20 — INSERT, Downshift Control Lever (w/M=38 Trans.) . v . v v i vnnrson
21 — WASHER, Downshift Cable to Lever (1/8" x 1/2" x ]/32" ..... e
22 — RETAINER, Downshift Cable to Throttle Lever. v v v v v v v v v i s v v e en v v
23 ~ WASHER, Throttle Control Idler Lever (25/64" 1.D. x 3/4" O D ) I
24 — COTTER PIN, Throttle Control idler Lever to Control Lever (3/32" x 3/4").
25 — LEVER & PIN ASM., Throttle Control Idler (6 Cyl. 1 Bbl. M,T.) L .. .. ...
26 — COTTER PIN, Throttle Control Cable to Control Lever (1/16" x 1/2"), ., ..
27 — WASHER, Throttle Control Cable to Cantrol Lever (13/64" x 13/32" x 3/64")
28 — STUD, Accelerator Control Idler Lever . o v i vt it e s it e e e e e e e
29 — ROD, Corb. to Accelerator Control Lever (6 Cyl.). v v v vv i i i nn s
30 — CABLE ASM., Throttle Control .
31 — SCREW ASM,, Throttle Control Cable to Dash (1,4"-14 x 3/4")Y . . ..., ...
32 — GASKET, Throttle Control Lever to Dash. v v v v v et it i e e i e oo o .
33 — SUPPORT, Accelerator Pedal Rod, . . v v v vt vttt e ettt et e e er e
34 — RETAINER, Pedal Rod to Support & Dash (5/16") R
35 — PLATE, Accelerator Trim

40 — CLIP, Trans, Downshift Cable to Rocker Arm Cover . .. v v i v i v i v
41 — SEAL, Downshift Cable to Trans. ("O" Ring). v v v vt v vt i e et eeees
42 — BOLT, Downshift Cable to Trans, Case - Attach. (1,/4"-20 x 1/2") .. ... .
43 — LEVER ASM,, Throttle Control Idler (6 Cyl. TBbl. AT.) o v i v isiunn
44 — NUT, Downshift Switch & Spacer to Bracket ... ..o v v ii e vnneans
45 — BOOT, Downshift Switch. v v v vt it i it it i ettt e e e
46 — BRACKET, Downshift Switch Mtg. (6 Cyl. 1 Bol. AT) oo e eeeeee e,
47 — SPACER, Downshift Switch Mtg. .. ... o it
48 — SWITCH ASM., Downshift Control v v v ittt i s e e e e N
49 — ANCHOR, Throttle Control Return Spring (6 Cyl. 4 Bbl.). . ... . oo oL oW
50 = SPRING, Throttle Control Return (6 Cyl. 4 Bbl) .o o oo oo i i i vt
51 — ROD, Carb. to Idler Lever (6 Cyl. 4 Bbl.) .. oo vvi i iv i i
52 —BRACKET, Throttle Control Cable Mounting (6 Cyl. 4 Bbl.) ... ...
53 — LOCKWASHER, Control Cable Mtg. Brkt, Bolt (5/16" Std.) .. ... ... .. .
54 — BOLT, Control Coble Mtg. Bracket to Manifold (5/16" x 18 x 3,4") .. ...
55 — LEVER, Downshift Cable Throttle Control, v v v v v v vt o v et s e v e in s s
56 — LEVER, Throttle Control tdler (6 Cyl, 4 Bbl. MT) o oo i a
57 — EXTENSION, Corb. Lever (& Cyl. 4 Bbl.) . et e e
58 — BRACKET, Idle Stop Solenoid Mtg, (6 Cyl. 4 Bbl 8 Cyl. 4 Bbl, ) ........
59 — BRACKET, Downshift Switch Mounting (BCyl.4Bbl) et enievee s
60 — BRACKET, Downshift Cable Mtg, (B Cyl. 2Bbl.) . ot vt i s i i i ian s
61 — SPRING, Throttle Controf Return (8 Cyl.) v v v v it i i i it i e s s
62 — EXTENSION ASM., Carb. Lever (B Cyl. 4Bbl.) ... ... . oL [N
63 — BRACKET, Downshift Switch Mounting (8 Cyt. 2Bbl.). oo v v v v v i v v
64 — NUT, |dle Stop Solenoid to Mtg. Brkt, (1/4"-20) .. v v v v s i v uus e
65 — EXTENSION ASM., Carb, Lever (3 Cyl. 2Bbl) o oo i v i en i iianonn

8.915
8.931
3.425
3.459
3.459
3.444
8,900
N.S.
3.440
8.915
8.900
3.459
4.060
4.057
3.425
8,900
8.900
3.454
4,060
3.454
NLS.
4.057
3.463
8.938
3.463
8.938
N.S.
3,430
3.430
3.430
8.977
3.431
3.431
8.934
3.451
3.451
3.452
3.459
3.430
4.057
4.057
8.900
3.463
4057
4.057
4.057
4.057
4.057
3.459
3.459
3.43C

3.459

8.931
8.900
4.060
3.463
3.454
3.444
4.057
4.060
3.459
3.454
4.057
8.915
3.444

GROUP 3.000 ILLUSTRATION 8



PARTS CATALOGUE

~ — ™, [.i
- - i (50)
8 CYL. 4 BBL W/M 38 TRANS, i

1970-71 FIREBIRD ACCELERATOR LINKAGE

GROUP 3.000 ILLUSTRATION 10



GM FIREBIRD
PARTS CATALOGUE

1970-71 FIREBIRD ACCELERATOR LINKAGE

Key Part Name Group No.
1 = PEDAL ASM., Accelerator . .. .. v i v it i it e e e 3.451

PLATE, TriMm o oo oot e e e e e e e e 3.451

2 — SCREW, Accel. Pedal Reinforcement Mtg. (1/4"-14x 1 1/2" Washer Hd.). N.S.

3 = SWITCH ASM., Downshift Control . ., ... .. ... . . i 4.057

4 — SCREW, Switch Mtg. (1/4"-14 x 1/2" Hex Washer Hd.). . . ... ....... N.S.

5 — REINFORCEMENT, Accel. Pedal (w/M-40 H.T.) ................. 3.452

6 — RETAINER, Cable to Accel. Rod . . . ... v i it ee e 3.430

7 -~ ROD ASM., Accel. Pedal ... ... ... ... 3.430

8 — CABLE ASM., Throttle Control . .. . v i e oo v e 3.430

9 —PIN, Pedal to Rod . .. v oo it it e e e e 3.452

10 — SPRING, Accel. Pedal Tension . . . . . iv ittt en e ie e an e 3.459
11 — REINFORCEMENT, Accel, Pedal (exc. M=40 H.T.). ... ... ..o vvu 3.452
12 — SUPPORT, Accel, Pedal Rod . . .. oo v v it it e e e e 3.452
13 — BRACKET, Downshift Control Cable , . ... .. ... . v 4.060
14 — ROD, Carb. Lever to Accel. Control Lever (F/4) ... ............. 3.430
15 — SUPPORT, Accel, Control Cable (F/8) .. .......c. v vunrin.n 3.454
16 — CLIP, Control Lever Rod (F/6) . . v\ oo i i i it e i eas 3.425
17 — NUT, Solenoid Mtg, Brkt, (3/8"=24) . . ... ... v irennen 8.916
18 — BRACKET, Idle Stop Solenoid Mtg, (F/6) ... ... ... .. ... 3.444
19 — SOLENOID ASM., 1d1e SEOP « - v e v v v et e et e e 3.440
20 - BOLT, Mtg. Brkt, Brace to Brkt. (1/4"=20x 1" Hex Hd.) ........... 8.900
21 — BRACE, Idle Stop Solenoid Mtg. Brkt, (F/6) ... ................. 3.444
22 — BOLT, Downshift Cont, Cable Brkt. Mtg. (3/8"-16x23/4") ......... 8.900
23 — SPRING, Carb. Throttle Control Return . . ..o v v v v v i in v 3.459
24 — STUD, Idler Lever .o i i i i it it et et et e e e e 3.463
25 — LEVER, Trans. Throttle Valve Control . . .. v oo v vttt i e e 4,050
26 — LEVER ASM., Throttle Control Idler, . . ... v o it it e i in e e 3.463
27 — SLEEVE, Idler Lever to Stud. . v v v vt v o it it it e e e e e e e 3,463
28 — RETAINER, ldler Lever ("E" Ring 3/8") « v v v v v ess s, 8.934
29 = LOCKWASHER, Downshift Cont. Cable Brkt. Mtg. (3/8") .. ......... 8.931
30 — NUT, Downshift Cont. Cable Brkt. Mtg. (3/8"=168). ... ... ... e\ ... 8.915
31 — BRACKET, Idle Sibp Solenoid Mtg. (F/8) .. ... oo innn s 3.444
32 — BOLT, Solenoid Mtg. (1/4"=20 % 5/8"). « o oo v v e eese e, 8.900
33 — SOLENOID ASM,, Idle Stop. .« « v v h vt vttt e e e ie et et enenas 3.440
34 — NUT, Solenoid Mtg, (1/4"-20 Spec. Locking Hex). .. ............. N.S.
35 — BOLT, Carb. Lever Extension Mtg. (1/4'-20x 1/2") ... ........... 8.900
36 — EXTENSION ASM,, Carb. Lever . .. ... .o ii i e ns 3.454
37 — WASHER, Cable to Extension (7/32" 1.D.x 7/16" O.D.) ........... 8.929
38 — COTTER PIN, Cable to Extension (1/16" x 1/2") ... .. .. ... vun.. 8.938
39 — WASHER, Cable Mtg, Brkt. (11/32" 1.D.x3/4" O.D)............. 8.929
40 — NUT, Cable Mtg. Brkt. (5/16"=18) .\ v e et et eeeee s 8.915
41 — BOLT, Cable Mtg. Brkt. (5/16"=18x5/8") ... .ot iinnsns 8.900
42 — BRACKET, Throttle Cont. Cable Mtg. (4 B.C.) . ... ... v vennn 3.459
43 — SPRING, Throttle Cont. RetUIn . . . . v ittt et v ae e an e 3.459
44 — BRACKET, Throttle Cont, Cable Mtg, (2 B.C.) .. .. ..o 3.459
45 — EXTENSION, Carb. Lever . .. v v i v i ittt i it e e s 3.454
46 — HOSE, Carb. 10 Vacuum ReSemvOoir. . v v v v vt vt vt ot et it e s s e e 3.765
47 — TANK, Carb. Vacuum Reserve . ... .. ... iuinviniennnnan 3.765
48 — CABLE ASM., Downshift Control . . . .. .. v i e e 4.050
49 — CLIP, Downshift Cont. Cable to Brkt, . ...... ..o iuenenen 4,060
50 — SEAL, Downshift Cont, Cable to Trans. .. ..o v ivn i v ve e 4,047
51 — BRACKET, Downshift Cont, Cable . . . v v v s it it vttt e i tennnenn 4,060
52 — CLIP, Lever Rod to Carb. (Upper Rod End) (1971). . .. . oo v v v i v e 3.430
53 — RETAINER, Throttle Control Cable to Dash Insulator. . . .. .o vue s oot 3.430

GHOUP 3.000 ILLUSTRATION 11



FIREBIRD

PARTS CATALOGUE

1972-76 FIREBIRD ACCELERATOR LINKAGE (TYPICAL)

Key Part Name
} — CABLE ASM., Throttle Control

3 — ROD ASM., Accelerator Pedal

6 — SWITCH, Downshift Control

26 — ANCHOR, Throttle Control Return Spring . ,
27 — SPRING, Throttle Control Return ,.......

2 — RETAINER, Throttle Cable to Dash Insulator. . . .
4 — REINFORCEMENT, Pedal (Exc. M-40 H.T.) ..
5 — REINFORCEMENT, Pedal . .............
7 — SCREW (1/4"=14 x V/2"), . ............
8 — SCREW (1/4"=14 x 1") . .. ............
9 — PEDAL, Accelerator. . . . ..............
10 — PIN, Pedal Rod Clevis, , .. ............
11 — SPRING, Pedal Tension to Control Rod. .. ..
12 — SUPPORY, Accelerator Pedal Rod. . .......

Group No.

. 3.430
3.430
.. 3.431
. 3.452
. 3.452
.. 4.057
. N.S.
. 8.977
. 3.451
. 3.452
- 3.459
.. 3.454

. 3.459
R 3.459
28 — RETAINER, Carb. to Accel. Control Lever Rod . . .
29 — BOLT, Brkt. to Manifold (3/8"=—16 x 2-3/4")
30 — SUPPORT, Accelerator Pedal Rod.........

3.430
.. 8.900
.. 3.454

GROUP 3.000 ILLUSTRATION 12

Key Part Name

31 — ROD, Carb. to Idler Lever ... ..........
32 — BRACKET, Downshift Cable. ... .........
33 — LOCKWASHER (3/8"). . v v v v i v e ve et
34 =NUT (3/8"=16) . .o iiii i iiinn s
35 = CLIP, Carb. to Accelerator Cont. lever Rod ...
36 — RING, Idler Lever ("E" 3/8")...........

37 — SLEEVE, Accel. Lever Stud

40 — STUD, Accel. Control tever

43 — BRACKET, Throttle Control Cable Mtg.

45 —~ BRACKET, Downshift Cable
(Use w/41"Cable) . .eiiveeennneoes
46 = PIN, Downshift Cable to Corb, Lever .

38 — LEVER, Throttle Control Idler ., ... .....,.
39 — LEVER, Trans. Throttle Valve Control . ... ..
41 — STUD, Accel. Cable to Carb. Lever Ball ., .
A2 — NUT (1/44=20) . ..., .. i

44 — SPRING, Throttie Control Return . . .. .. ...

Group No.

. 3.430
. 4,060
- 8.931
- 8.915

3.425

- 8.934
.. 3.463
. 3.463
.. 4,050
. 3.463
- 3.452
. 8.915
- 3.459
. 3.459

. 4.060
4,060




FIREBIRD

PARTS CATALOGUE

1967-68 FIREBIRD FUEL SYSTEM

Key Part Nome Group No.
1 — PIPE ASM., Fuel Main (5/16" 1.D.). . . . .. .. 8.964
2 —~ PIPE ASM., Fuel Return (1/4" I.D.) . ... ... 8.964
3 — CLIP, Vapor Return Pipe (1/4"). .. . ... ... N.S.
4 — CLIP, Vapor Return Pipe . ... ... ...... 3.162
5 — CLIP ASM., Fuel Pipe . ... .......... 3.162
6 —~ CLIP, Fuel & Brake Pipe . . ... ... ..... N.S.
7 — CLIP, Vapor Return Pipe to Fuel Pipe . ... ... 3.162
8 —CLIP, FuelLine . .. ............... 3.162
9 — WIRE ASM., Fuel Tank Extension . . ... .. .. 2.480
10 — COVER, Fuel Tank Filler Neck Tube . ... ... 12.945
11 = CAP, Fuel Tank Filler . . ... ... ...... 3.028
12 ~ EMBLEM, Fuel Tank FillarDoor . . . . .. .. .. 12,945

13 ~ DOOR & HINGE ASM., Fuel Tank Filler. . . . . 12,945

14 — HOSE, Fuel Tank Tube Protector. . . . . . . . .. 12.945
15 — RETAINER, Fue! Tank Filler Neck Tube . . . . . . 12,945
16 ~ NECK ASM., Fuel Tank Filler . .. . ... ... 12,945

17 = INSULATOR, Fuel Tank Anti-Squeak . .. .. .. N.S.
18 ~TANK, Fuel . ... ... ... v 3.001

19 ~ INSULATOR, Fuel Tank . . v v v v v v v w v v u s N.S.

20 — BOLT, Fuel Tank Supt. Strap . . . . .. ... .. 3.023

21 - SPACER, Fuel Tank Supt. Strap. . . . . . . . . . N.S.

22 = NUT, Fuel Tank Supt. Strap . . . . . ... ... 3.023

23 ~ STRAP, Fuel Tank Support . . . .o v o v v v v 3.022

24 ~ GASKET, Outlet Fittings to Tank. . . ... ... 3.112

25 — GAUGE ASM., Fuel (Tank Unit) . . . ... ... 3.107

26 — CAM, Outlet Fitting to Tank . . . . . .. .. .. 3.107

GROUP 3.000 ILLUSTRATION 13

Key Part Nome Group No.
27 — RESTRICTOR, Vapor Return Hose (400) . .. ... 3.163
28 — CLAMP, Vapor Return Hose (1/2"-Red) . . . ... 3.162
29 — HOSE, Tank to Vapor Return Pipe

(/4" 1.0.x5=1/2") . . ... ... 3,163
30 — HOSE, Tank to Fuel Pipe (5/16" 1.D.) . . . . ... 3.163
31 — CLAMP, Fuel Hose (9/16" Black) . . . ... ... 3.162
32 — SLEEVE, Fuel Pipe Rear Hose . . . . . . . . ... 3.163
33 — PIPE ASM., Fuel Pump to Carb, (5/16" L.DY. . . . 8.964
34 — GASKET, Fuel Pump to Timing Chain Cover . . ., 3,904
35 — FUEL PUMP, Package . . .. ... ... ... .. 3.900
36 — WASHER, Fuel Pump to Housing + . . . . .« . . 3.901
37 — BOLT, Fuel Pump to Housing (5/16"-18 x 1-1/8") . N.S.
38 — WASHER, Fuel Pump to Timing Chain Cover . . . .  3.901
39 — BOLT, Fuel Pump to Timing Chain Cover. . . . . . 3.901
40 — HOSE, Front Pipe to Rear Pipe

(5/16" 1.D. x 5=3/8") , . . . . i i 3.163
41 —~ HOSE, Fuel Pump to Front Pipe

(5/16" 1D x 9=1/2™ . . v . v i i e 3,163
42 — CLAMP, Fuel Hose (5/8" Green). « « v v v v v . 3.162
43 — HOSE, Return Pipe Connector

(1/&" I.D. x 7=3/4™ . .. ... . .o 3.163
44 — CLAMP, Vapor Return Hose

(/2 e et e e 3.162
45 — HOSE, Return Pipe Connector

(V4" 1D x 7=3/4™ . ... o i 3.163
46 — HOSE, Fuel Pump to Fuel Pipe

(9/32" 1D, x 12-1/2" o v v vv e e 3.163




FIREBIRD

PARTS CATALOGUE

GM

CARBURETOR AIR CLEANERS & AIR PRE-HEATERS

1968-69 6-CYL. ENGINE 1-BBL. CARB,

Key Part Name Group No.

1 — NUT, Air Cleaner to Carb. (1/4"-20 Wing). . .. 8.920

2 — CLEANER & SILENCER, Carburetor Air....... 3.402
3 — GASKET, Air Cleoner to Carburetor, . ....... 3.403
4 — BRACKET & PIPE ASM., Crankcase Vent...... 1.762
5 — HOSE, Crankcase Vent to Air Cleaner

(B3/4" ID.x 1"OD. x7" o v i v e v e ieen 1.762
6 —~ CLAMP, Crankcase Hose to Air Cleaner & Vent

Pipe. .o e 1.750
7 — SENSOR PKG., Air Cleaner Thermal Vacuum, . , 3.410

8 — DIAPHRAGM PKG., Air Cleaner (On Snorkle). . 3.410
9 — VALVE ASM., Air Cleaner Motor Vacuum Check 3.278
10 — HOSE, Check Valve to Elbow (1-1/4" long) . . . 8.962
11 — SCREW, Pre-Heater Shroud to Mtg. Brkt.

(F10-16 x 5/8" Hex. Hd.). v oo v ovnenn .. 8.977
12 — DUCT, Carb. Air Pre-Heater to Air Cleaner . . . 3.417
13 — CLAMP, Pre-Heater Duct to Shroud=Keystone . . . 3.417
14 — SHROUD ASM., Carb. Air Pre-Heater. ... .. .. 3.417
15 — ELBOW, Air Cleaner Vac. Hose to Manifold . . . 3.278

1968-69 6-CYL. ENGINE 4-BBL. CARB.

Key Part Name Group No.
1 — NUT, Air Cleaner to Carb (1/4"-20 Wing). . . .. 8.920
2 ~ CLEANER & SILENCER, Carburetor Air. ...... 3.402
3 — GASKET, Air Cleaner to Carburetor. .. ...... 3.403
4 — STUD, Air Cleaner Asm. to Carburetor

(1/4"-20 x 5" o e e e 3.403
5 — BRACKET & PIPE ASM., Crankcase Vent. . .... 1.762
6 — HOSE, Crankcase Vent to Air Cleaner

(3/4"1.D. x 1" O.D. x A N A 1.762
7 — CLAMP, Crankcase Hose to Air Cleaner &

Vent Pipe . ..ottt iiii e, 1.750
8 — SENSOR PKG., Air Cleaner Thermal Vacuum. . . 3.410
9 — DIAPHRAGM PKG., Air Cleaner (On Snorkle) . . 3.410

10 — FITTING, Air Cleaner Motor Vac. Hose . . . ... 3.278
11 — SHROUD, Carb. Air Pre-Heater - Inner. . ... .. 3.417
12 — SHROUD, Carb. Air Pre-Heater = Quter .. .. .. 3.417
13 — SCREW, Carb. Air Pre-Heater Shroud Asm. to

Exh. Manifold (f10-16 x 5/8" Hex. Hd.).... 8.977

14 — CLAMP, Air Pre-Heater Duct .o oo v vnen .. 3.417

15 — DUCT, Air Pre-Heater Shroud to Air Cleaner. . . 3.417

GROUP 3.000 ILLUSTRATION 14




FIREBIRD
PARTS CATALOGUE

CARBURETOR AIR CLEANERS & AIR PRE-HEATERS

1968-75 8 CYL. ENGINE 2 AND 4 BBL. CARBS.

Key Description Group
I — SENSOR PKG., Air Cleaner Thermal Vacuum. . . 3415
2 — HOSE, Crankecase Vent Pipe to Air Cleoner. . . . 1.762
3 —PIPE, Crankcose Vent. . ..o oo v oo oo v v W 1,762
4 — FITTING, Air Cleaner Vac. Hose to Manifold . . 3.278
5 — NUT, Air Cleaner to Carb. (1/4"-20 Wing). . .. 8.920
6 — DIAPHRAGM PKG., Air Cleaner {On Snorkle). . 3.415
7 — CLEANER & SILENCER, Carburetor Air. ... ... 3.402
8 — GASKET, Air Cleaner to Carburetor. . ... .... 3.403
9 — STUD, Air Cleaner Asm. to Carburetor . ... ... 3.403
10 — DUCT, Carb. Air Pre-Heater to Air Cleaner . .. 3.417
11 — CLAMP, Air Pre=Heater Duct . ......... ... 3.417
12 — RETAINER, Vac. Valve to Cleaner ........... 3.417
13 — SHROUD ASM., Carburetor Air Pre-Heater .. .. 3.417
14 — ELBOW, Air Preheater (Firebird). . . ... ... ... 3.417
15 — DUCT, Air Preheater to Cleaner (Firebird), .. ... 3.417
16 — GASKET, Air Cleaner to Vent Switch Valve

1 3.403
17 — VALVE, ThermoPurge ................. 3.130
18 — VAL VE, Vacuum Break Thermat {19758} . .. . ... 37588

1970-75 6 CYL. ENGINE
]
hd Key Description Group

1 — SENSOR PKG,, Air Cleaner Thermal Vacuum . . . 3.415
2 — HOSE, C/case Vent & Rocker Arm Cover ... .. 1.762

3 — VALVE ASM,, Crankcase Vent . ... .. e 1.745
4 — GROMMET, Crankcase Vent v+ vouv v ce 1.745
5 — STOVE, Carb. Air Pre-Heater . . . . ... Ce e 3.417
6 = STUD, Stove to Manifeld ... .. ..o N.S.
7 = SCREW, Stove toManifold o . . v v v v v v v v v v v N.S.
8 = TUBE, Pre~Heater Shroud to Air Cleaner , ... .. 3.417

9 = CONNECTOR, Vent Hose to Cover . ..o e v s v 1.745
10 =~ GROMMET, Vent Hose Connector . .. s .vo . 1.745
11 — CLAMP, Cronkcase Vent Hose o v v v v n e v v 1.750
12 — GASKET, Carb, Air Cleaner .. .vevovvvas.  3.403
13 = STUD. Air Cleaner Assn, to Carb, « . v oo v v uo. 3,403

14 — ELEMENT ASM.,, Air Filter ,....... ceeees 3800
15 = HOSE, Air Cleaner to Rocker Arm Cover .. . ... 1.762
16 — RETAINER, Filter Element . .. oo v vevenenns 3.410

17 = AIR CLEANER ASM,, Carb, Air v e v v v v v v vass  3.402
18 — DIAPHRAGM PKG., Air Cleaner (On Snorkle) ..  3.415

GROUP 3.000 ILLUSTRATION 15




PARTS CATALOGUE

1967-68 CRUISE CONTROL SYSTEM

GROUP 3.000 ILLUSTRATION 16




FIREBIRD

PARTS CATALOGUE

GM

1967-68 CRUISE CONTROL SYSTEM

Key Part Name Group No.
1 — TEE, Cruise Control Hose Vacuum Source=3 Way ... ............. 3.885
2 — HOSE, Tee to Regulator (7/32" x 39" . . . . . .. . . . . . . ... 3.885
3 — CHAIN ASM., Cruise Control-Bead . .. .. .................... 3.885
4 — SERVO ASM., Cruise Control Vacoum . .. .. ... . ... . ........ 3.887
5 = NUT, Servo to Mounting Bracket (1/4"-20) .. ................ 8.915
6 — HOSE, Tee to Servo (9/32" x @ 1/4") . . .. . 0 .. 3.885
7 — REGULATOR ASM., Cruise Control ... ... .. i 3.885
8 — CABLE & CASING ASM., Speedometer-Upper . . .. ... ........... 4.342
? — CABLE & CASING ASM,, Speedometer—lower . . . ... ... vu ... 4,342
10 — CLIP, Speedometer Cable . ... ... ... ... ... .............. N.S.
11 — STRAP, Cruise Control Switch Hose to Wire Harness . .. ... .. ....... 3.885
12 — NUT, Cable Clip to Fender Skirt (5/16"=18) ... .... ... .o ..... 8.915
13 — HOSE, Tee to Release Switch (7/32" x 53") . .. ....... . .c.cu..u.. 3.885
14 — SCREW, Regulator to Brkt, (1/4"-20 x 1/2") . .. ... . .. .. 'v.uu... 8.977
15 — BRACKET, Cruise Control Regulator . . ... . ... ... ... ... ..... 3.885
16 — NUT, Regulator Bracket to Skirt (5/16"«12 **U"* Shape) . ........... 8.921
17 — SCREW, Regulotor Bracket to Skirt (5/16"=12 x5/8") . ... ......... 8.977
18 — HOSE, Regulator to Tee (9/32" x 7 3/4") ... ... . ... ... 3.885
19 — TEE, Cruise Control Vacuum Hose Release Switch .. ... ........... 3.885

20 — BRACKET ASM., Cruise Control Servo Support . . ... .. ........... 3.885

21 — SCREW, Servo Bracket to Power Unit Brkt, (1/4"=20x 1/2") ... ... .. .. 8.977

22 — BOLT, Rocker Arm Cover . v v v iv i it ie e e e e 0.413

23 — BRACKET, Cruise Control Power Servo . . ... oo v i 3.885

24 — CLIP, Regulator Hose to Serve Supt. Brkt., . .. ................... N.S.

25 — BOLT, Carb. Lever Extension (1/4"-20x 3/4") . ... .. ... .......... 8.900

26 — WASHER, Carb. Lever Extension (11/32" |.D. x 3/4" O.D. x 3/32") . ... 2277

27 — CLIP, Bead Chain to Carb, Extension . . . . .. ... .. ... ........ 3.885

28 — SPRING, Throttle Control Return . .. ... ... ... ... . i, 3.459

29 ~ EXTENSION, Carb. Lever (4 Holes) {(326-2 B.C.) . .............. 3.454

30 — BOLT, Corb. Lever Extension (1/4"-20 x 5/8") . ............... 8.900

31 — EXTENSION, Carb. Lever (3 Holes) (326=4B.C) .. ... ... ......... 3.454

32 — EXTENSION, Carb. Lever (4004 B.C.) .. ..........oviuu... 3.454

33 — LEVER & SWITCH ASM., Direction Signal . ... ... ............. 3.887

34 ~ SCREW, Lever to Switch (f8=32 x 5/8") . .. ... . 0., 8.977

35 — CLIP, Stop Light Switch to Bracket ., .. ............c.c..... 2.447

36 — LOCKWASHER, Striker to Pedal (5/16") . ... .. ... ... . . ........ 8.931

37 — NUT, Striker to Pedal (5/16"-18) . . . . . .. . . . 8.915

38 — BOLT, Striker to Pedal (5/16"=18 x 7/8") ... ... .. .. ... 8.900

39 — SWITCH ASM., Stop Light & Cruise Control Releose ... .......... 2,447

40 — STRIKER, Cruise Control Vacuum Release Valve (S.B.). . ........... 3.880

41 — BRACKET, Cruise Control Vacuum Release Valve . .. ............. 3.880

42 — CLIP, Release Switch to Bracket . ......................... 3.885

43 ~ SWITCH ASM., Cruise Control Vacuum Release . ............... 3.887

44 — BOLT, Valve Bracket to Pedal Brocket (5/16"-18 x 3/4") . ... ....... 8.900

45 — WIRE ASM., Cruise Control . ... v i e 3.887

46 — STRIKER, Cruise Control Vacuum Release Valve (PB) ... ......... 3.880

47 = SHIELD, Cruise Cont. Engage Switch Wire (Tilt Wheel) . .. .. .. ... ... 3.885

48 — SHIELD, Cruise Cont. Engage Switch Wire (Exc. Tilt Wheel) . ... ... .. 3.885

49 — GROMMET, Speedo Cable Through Dash =~ 2" Wide .. .. .......... 9.775
50 =~ GROMMET, Cruise Control Regulator Bracket ................ 3.885

GROUP 3.000 ILLUSTRATION 17




FIREBIRD

PARTS CATALOGUE

CRUISE CONTROL REGULATOR (TYPICAL)

Key Part Name Group No.

1 — GEAR, Cruise Control Speedometer

2 = PIN, Cruise Control Speedometer Gear. . . ... oo v v i v s v ieee s,
3 — VALVE BODY ASM., (w/Magnet) Regulator
4 — HOUSING, Cruise Control Regulator
5 — BEARING, Cruise Control Regulator Drive Screw
6 — GEAR, Cruise Control Governor Shaft . ..o vv v vv i e i eenn ..
7 = RING, Carrier Retainer .. ........ ... Cee e
8 — CARRIER ASM., (w/Weight) Regulator
9 — SHAFT, Cruise Control Govemor .. ... .''vivivnenrenennn

10 — WASHER, Cruise Control Governor - Spring
11 — WASHER, Cruise Control Govemor - Plain

......................

..................

12 = RING, Cruise Control Governor Shoft Ret.
13 = BEARING, Thrust = (11 Balls) . .. ....coieen i
14 — CUP ASM,, Cruise Control Actuator. . . oo v v v v i e i e e e
15 — SPRING, Regulator Governor . ... . i v it in it iinee e
16 — CAP, Governor Spring v v v v vv v v v, AN
17 — SUPPORT ASM,, Bearing . .. ... . ivnnnne s enennnnns
18 = SPRING, Actuator Pin . v vit ittt is it et e eine i iean e
19 = SLIDE, Cruise Control Actuator Pin ., vvivevi e ine i en i e
20 — RESTRICTOR, Cruise Control Regulator Varieble . ... ... .........
21 = FILTER, Intake . o . v it it it et et e e e e
22 — COVER ASM,, Fegulator

...................

...................

3.885
3,885
3.887
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885
3.885

GROUP 3.000 ILLUSTRATION 18



FIREBIRD

PARTS CATALOGUE

=
3
~

O N0 O N AW —

RN N e w2 = o e —a s ea ea s
—_ O M Ny e AW N —

1973-76 6 CYL. ENGINE AIR INJECTION SYSTEM

Part Name Group No.
PUMP, Air Injector i vttt it in s tononennoennenenes 3.660
BRACE, Air Injector Pump i it i it is it tis st e osnnnnnsanaens 3.655
WASHER, Brace to Pump (3/8" 1.D. x 3/4" O.D.) v v v v vn v ienennnn 8,929
LOCKWASHER, Brace to Pump (3/8™ . it i it in o vnnnennnnn 8,931
BOLT, Brace to Pump (378" =16 x 1 3/8") i v evi i it eninvnns 8.900
LOCKWASHER, Brace to Pump (3/8") v vt ievevnvenonsnnnnan . 8,931
BOLT, Brace to Bracket (3/8" = 16 x 3/4™) i vttt vt e ennsvoenos 8,900
NUT, Brace to Bracket Bolt (3/8" = 18) 4 vt vttt ven s nnns 8.915
BOLT, Boit to Bracket . ... i et iiininnnnnersoroessnn N.S.
CLIP, Air Injector Diverter Valve Signal Pipe .. .....ciieunssnn N.S
PIPE . ... e s e e 3.675
HOSE, Air Injector Diverter Valve Signal Pipe v v v vuvsvn i 8.962
TEE, Air Injector Diverter Valve Signal Pipe v vviiin v vivnrnsan 3.680
HOSE, Tee to Diverter Valve 4 iv v et v e tnoserooesosoennan 8.962
CLAMP, Hose to Diverter Valve (1™ .. ii it inetnnssnnnas 8.948
HOSE, Diverter Valve to Engine Pipe .+ vuv v vt vevsncoosns e 3,675
BOLT, Valve to Adapter (1/4" ~20 x 3/4") ..... Cee e 8.900
LOCKWASHER, Valve to Adapter (1/4™) ... v ierrorvnnnsnens 8,931
VALVE, Diverter, o v vttt n s sssnsorsansssasssnansae . 3,670
GASKET, Air Injector Diverter Valve . ... vttt enennnsenss 3.670
ADAPTER, Air Injector Diverter Vaive to Air Pump ........ cae s 3.675

GROUP 3.000 ILLUSTRATION 19




FIREBIRD

PARTS CATALOGUE

1973-76 ALL 350 ENGINE AIR INJECTION SYSTEM

Key Part Name Group No.
1 —PLATE, PUumpMOUNting . .. .. v i iiin et isnaenneanananassans 3.655
2—PUMP ASM,, Airlnjection . ........couuveeernnnrnencsonsonnann 3.660
3 — GASKET, Air Diverter Valve toPump . . .. ..ot iiiinien s 3.670
4 — VALVE, AirDiverter ... ..... ..ottt itiinnasneien s 3.670
B—CLAMP, HOSE .., .. civiiiirii i ini i iaeennnerasatnnenanannns 1.750
6 — HOSE, Air Diverter ValvetoCheck Valve . .................. 0.0t 3.675
7—BOLT(1/47- 20 x 5/8") .. ..ot e i e 8.900
8 — VALVE, AirinjectionCheck . .........cviiviiiiiiiinaninnnsnes 3670
G~ HOSE (5/32" 1.D.) ..ottt ittt e 8.962

10 — SEAL, Air Passage Crossover Pipe “O” Ring ............00vnn 3.675

11— BOLT, (3/8"- 16 X 5/8") .t iviiiiiiin it it ian et 8.900

12 —PIPE, AirPassage CrossOVEr .. ... ...iuuiieernenannnsesnrersossos 3.675

13 -~ GASKET, AirPassage .......ccvvviviverrtrceansuasiaarsnnanns 3.670

14 — BRACKET,PumpMounting ........ciivnrreeneentinarenaannnoes 3.665

15 — WASHER, Mtg. Plate to Bracket & Cyl.Head ...................... S.S.

16 — BOLT (3/8"-16 x 1-1/8") ... ittt i ie it iarans 8.900

17 —BOLT{3/87-16 x 1:5/8") .. ... ittt ittt N.S.

18 — SPACER, PUmMP MOUNLING . . . ..ot ii e e aan s nasnsnes 3.655

19— BOLT (B/167-18 x 1-1/2") Lottt i it i i cn i e 8.900

20 - BOLT(3/8"-16 x8-3/8") ... it iiraianan s N.S.

21 —BOLT(3/8"-16 X 1-1/8") .o iir ittt iisanninnranssaunn 8.900

— GROUP 3.000 It L USTRATION 20



 FIREBIRD |
PARTS CATALOGUE

1973-74 6 CYL. ENG. EXHAUST GAS RECIRCULATION SYSTEM VALVE MOUNTING

Key Description Group No.
1 HOSE, EGR. ... ... . e 8.962
2 VALVE, E.GIR. — ST. ... . 3.670
3 CLAMP, E.GIR. . ... .. 3.680
4 GASKET, E.GR. . . 3.680
5 LOCK, E.G.R. Valve Clamp ........................ 3.680
6 STUD, E.G.R. Valve Clamp . - 3.672

GROUP 3.000 ILLUSTRATION 21



FIREBIRD

PARTS CATALOGUE

N

TRANS AM

HO OR RAM A

RAM AR IV

1969 FIREBIRD RAM AIR SYSTEM

GROUP 3.000 ILLUSTRATION 22




FIREBIRD

PARTS CATALOGUE

GM

1969 FIREBIRD RAM AIR SYSTEM

Key Part Name Group No.
1 — PANEL, Hood (Exc. Trans Am) . .. . it it ittt s it inenneans 8.000
2 — HOUSING, Inletto Hood Valve . ... . it iiin i ininineneonnn 3.415
3 — SEAL, Valve Housing to Hood . v v v v s sttt v et e etnnnneenneeenas 3.415
4 — ORNAMENT, Hood Vent v v v v it iitnnnnnee oo ennonesnnensss 8.030
5 — DECAL, Hood Name ‘‘Ram Air’' =Red ... ...¢vtinnrunnennn. 8.030

“Ram Air’' =White ... ... ...t 8.030
“‘Ram Air’’ - Black ........ e e e e 8.030
6 — DECAL, Hood Name ““Ram Air IV'' =Red .. v vt vttt vneeennennnnn 8,030
“Ram Air IV = White vt m it i iinienennsnns 8,030
Pam Alr IV = Black .. ittt e i e e 8,030
7 = PANEL, Hood (Trans Am) . i vttt in i vt et esee s ettt enonenns 8.000
8 — ORNAMENT, Hood Vent ..o i ittt ittt te ittt it i nieeenn 8.030
9 —DUCT, lnner Panel ., ... ittt iineentenoenenoonoensens 3.410

10 — BOLT, Cable to Plate (1/4"-20 x 1/2") 40t v et in et iitetennnnnns 8.900

11 — WASHER, Cabhle to Plate (/32" I1.D. x 37/64" O.D.) ......... .. ou.. N.S.

12 — CLIP, Cable to Baffle . ... ottt e i e N.S.

13 — CABLE, Valve to Splice Brkt. . . i vttt ittt it it i ennnn 3.415

14 — VALVE Inlet to Hood . vy v v vt it inie i i en et onannnnesas e 3.415
15 — SCREW, Bushing to Hsg. (F10-16x 3/4") ... . L . ... . NS,

16 — RETAINER Valve Shaft Bushing .. ... 0 vt iin e i e i e e a 3.415

17 -~ BUSHING, Inlet Valve Shaft o v vt i ittt i i ittt i neennnsnennass 3.415

18 — WASHER, Ret, to Valve Hsg. (13/64" 1.D. x 13/32" O.D.) . v vv v v N.S.

19 — TEE, Sensor Hose (3/16" x 3/16" x 3/16") v v veeninnnnnns ce e 3.415

20 — GROMMET Inlet Sensor Hose &+ v v vt i iivinvnnnas PN 3.415

21 — BRACKET, Cable Mounting (2nd Type) ........................... 3.415

22 — CONNECTOR Cable Splice (2nd Type) ...... e 3.415

23 — SCREW, Bracket to Baffle (1/4"-20 x 5/8" ........................ N.S.

24 — SET SCREW Cable to Conn. (#8-32 Xx3/16") ot i e e e 8.975

25 -~ CONNECTOR Inlet Vac. Hose . ... ... . i it ieienn, 3.415

26 — HOSE, All Ram Air Vacuum (5/32" 1.D.) ittt e e e e e 8.962

27 — SEAL, Baffle to Shroud (400 Exc. HO) . . vttt i i vt i it e it e e e n 3.410

SEAL, Boffle to Shroud (400 HO) . v . v it i i vttt et tnnnnosovnnnns 3.410

28 — SENSOR ASM., Air inlet Thermal ... ...... . 3.415

29 — SHROUD, Airlinlet (400 Exc. HO) . v v vt vt et e o st nonnrnnsnoenn . 3.410

SHROUD, Airinlet (400 HO) .« v vttt it i sttt e et s eannenenns 3.410

30 — NUT, Inlet Thermal Sensar . o v vt ittt ittt s it st en i eaena s 3.415

31 = NUT, Shroud to Hsg. v v v v v it ittt i ittt ettt e inennennn 8.921

32 — JBOLT, Shroud to Carb. Hsg. .. .ouvuvnn. Gttt et 3.407

33 ~ DUCT, Preheater to Shroud = L.LH. (Ram Air [V) . veevvninnnenn.. . 3.417

34 — CLAMP, Duct to Shroud . .. ..... et e e 3.417

35 — SHROUD, Preheater (Ram Air) « v v v v v v v w e et e e e 3.417

36 — SEAL, Baffle to Hood . . . 0 vt vt ittt it et s ee i e e 3.410

37 ~ BAFFLE, Hood Inlet (400 HO) . .. ... ... et e e 3.410

BAFFLE, Hood Inlet (Ram Air) . v vt it ittt i ettt et eeee e 3.410

38 — SEAL, Cleaner Element . . v v v v ittt s et entetennsnannensonns 3.410

39 — ELEMENT, Air Cleaner (Ram Air ll1=IV=HO) , . ... it ivn i vt i nn e, 3.410

40 — PLATE, Element Backing (Ram Air HH=IV=HO) ... iiinrennneenns 3.410

41 — GASKET, Cleaner to Carb., ..... et e e e et e 3.403

42 — CAP, Vacuum Stud . . v v vt e vttt e e i ns o e N.S.

43 — NUT, Shroud to Carb. (1/4"=20) . .. veeniieenn oo ennonnnnas 8.921

44 — SCREW, Piate to Baffle (1/4"-20 x 5/8") .. i ii i vt i iiii i i N.S.

45 ~ PLATE, Element Backing . . ... o ittt e i e 3.410

46 — ELEMENT, Air Cleaner ., . v vt ie it ittt ettt sttt eernenn 3.410

47 ~ SCREW, Baffle to Panel (5/16"=12 x 5/8") . i vttt vr it eiievneennrns 8.977

48 — LOCKWASHER, Baffle to Panel (5/16" Ext.) v v v v v ntvnnenenneeennns 8.932

49 — BAFFLE, Hood Inlet (400 Exc. HO) ... ittt ittt it vnnoasennns 3.410

BAFFLE, Hood Inlet (400 HO) . . o vt vttt tienannennnncesannnnnas 3.410

50 — DIAPHRAGM, Air Cleaner ..... et e ettt e 3.415

51 —SEAL, Baffleto Hood & v v v v vt venvivnenvosntnsionensnnnsnnans 3.410

52 -~ SHROUD, Preheater - Lower ,....... Ce ettt s e e 3.417

53 — BRACKET, Switch Harness Supt.  .......... et e e 3,765

54 — PIPE, Crankcase Vent . . ... vo v v i iensearaarensons PPN 1.762

55 — DUCT Preheater to Shroud — RH (Ram Air IV) v v vt it it i e v e e e ns 3.417

56 — CLAMP Duct 10 ShRoud o v v v it i it i i e s e 3.417

57 — ELEMENT T S 1 1.745

58 — RETAINER, Filter Element . ...... G b ettt e e s 1.745

59 — ELBOW, Pipe Connecting . ..o civvevrunsosennsnssnnonnenenns 1.762

60 — COVER, Preheater Shroud . . . v v v v v ettt R 3.417

61 — SHROUD, Preheater ~ Upp@r .. ... ... eirvnennrnnneans ceesas 3.417

62 ~NUT, Control to Panel . . .. v isiie s iieninrososanaeneernsnsnas 10,252

63 — DECAL, Inlet Control & v v vttt n it i it ittt et aniannonsanens 3.415

64 — CONTROL, Airdnlet . o i e it it in oottt oonereneneeens 3.415

65 — GROMMET, Cable Thru Dash (2nd Type) .. ... viviiiiinnn . 3.415

GROUP 3.000 ILLUSTRATION 23




PARTS CATALOGUE

FIREBIRD

400 RAM AIR

1970-74 FIREBIRD RAM AIR SYSTEM — 400 & TRANS AM S.D.

GROUP 3.000 ILLUSTRATION 24 ; .



FIREBIRD

PARTS CATALOGUE

GM

1970-74 FIREBIRD RAM AIR SYSTEM — 400 & TRANS AM S.D.
Key Part Nome

Group No.
1 — NUT, Air Cleaner Retaining (1/4"=20) . . . . . oo it ittt e i ie e ee e e 8.920
2 — HOSE, Vent Pipeto AirCleaner . . ... ... .. ... e 1.762
3 — AIR CLEANER ASM., Carburetor. & o v vt it ettt e ee e e e enens 3.402
4 — PIPE, Crankcase Vent. ..o i i ittt e ettt sttt sne s e eneenas 1.762
5 — GASKET, Cleaner to Carburetor. . . ...... ettt ittt 3.403
6 — SUPPORT, Air Cleaner Snorkel =RH . . ... i it ii e it it iinein e 3.405
7 — DECAL, Hood (Ram Air) . . 8.030
8 — NUT, Air Intake Adapter (#10 16 ”U”) ............................. 8,921
9 — ADAPTER, Ram Air Intake . v v it te it vn s e iisn o onnns e 3.410
10 — SCREW, Adapter to Hood Panel (F10-16 x 1/2%) . .\ . it i i vniiennnnn 8.977
11 = BOOT, Ram Air Intake v v v vt o ittt n e e e et e enseeesoenononenseennns 3.410
12 —~ STUD, Cleaner to Carburetor . v v v v e v oot vt s s e een e ns s o sennnnns 3.403
13.— SUPPORT, Air Cleaner Snorkel = LH .o v it ittt i iiieeneeennnnnn . 3.405
14 — CLAMP, Air Preheater EIbow. v v v v v v o et v s i s et es oo aassennenens 1.166
15 — ELBOW, Carb. Air Preheater. . . v v ettt ittt et ittt ennnenenenns 3.417
16 ~ DUCT, Air Intake to Air Cleaner = LH  « i i ittt ittt it teenennnnrnnne 3.417
17 — CLAMP, Preheater Duct to Shroud (2 1/4" dig.) o v v vt o e e it e eneeenenone 3.417
18 — SHROUD, Carb. Air Preheater . ... ..vvvervnneenn.n et 3,417
19 — ELBOW, Carb. Air Preheater = RH . . o vt vt ittt it vttt et tienn s nnnenns 3.417
20 — SHROUD, Preheater = Upper (1970) « v v v v v vttt ittt e e ee e ee e ns 3.417
SHROUD, Preheater = Upper (1971) . o v v i vt s it et it e e v e e 3.417
SHROUD, Preheater Upper (1972) v v v e v e o un e o s eensosesnnens e e 3.417
21 — SHROUD, Preheater = Lower (1970) o v v v vttt i e e e e e e ee e i e eanenen 3.417
SHROUD, Preheater = Lower (1971) 4« v v v vttt ee e me s et eeeeeanns 3.417
SHROUD, Preheater Lower (1972) . v i v v s e o v v s veseosseeenennesne sos 4317
22 — BRACKET, Switch Harness SUpPort « . . v v v v v i s et et teeeeeereennnns 3.765
23 — COVER, Preheater Shroud 4 v s v e o v e oot e tn e e e oet e netenscnnonsenns 3.417
24 — SCREW, Elbow to Cover (F8=18x 3/8") .. ...\ iennnnnn, 8.977
25 — ELBOW, Aijr Preheater Shroud to Duct =RH . .. .. .. ..o it it i i i 3.417
26 — DUCT, Air Preheater to Air Cleaner = RH . oo v v it ittt it ittt r e nane s 3.417
27 — STRAP, Air Scoop Air Valve Ground, « v v v v v v i vvn et v v inoiaennnnnennon N.S.
28 — WIRE, Solenoids to Valve SwitchWire . ..., . . it it 2.480
29 — SOLENOQID, Air Intake Valve Actuating. . o o v v v vt v vt e v r i e ot eanns 3.440
30 — ROD, Intake Solenoid to Valve. ..« v v i it i s et e e et 3.415
31 — BUSHING, AirIntake Valve Rod. . . . v v v v i ittt i i et e i i it e sa s 3.415
32 — CLAMP, Air Intake Solencid Mounting .« .o o it in i it ie i e cnnsonennas 3.415
33 — SCREW, Solenoid Clamp Attaching F10-16 x 1/2") . e i e e i e e 8.977
34 — PIPE, Crankcase Vent v v it ittt ittt it tannneseaenneneassnanassas 1,762
35 — AIR CLEANER ASM., Carburetor . «eo vttt 3.402
36 — CLIP, Air Cleaner Shroud Grounding « v v v v v vt v vn e vt v nen e ensoennns N.S.
37 — BOLT, Idle Stop Bracket Retaining {1/4"-20 x 5/8") . . v v viveenvn vaneeens 8.900
38 — BRACKET, Idle Stop Solencid Mounting . ..o i v vt iininiiin e enn, 3.444
39 — SOLENOID, Idle S1oP v v v v vt vttt et oot tn e sonnrasasososssases 3.440
40 — NUT, Solenoid to Bracket Retaining (1/4"-20 ....................... . 8.916
4] — SHROUD, Preheater = LH = lnner. . . v v v o v vt it i i it i et cae v 3.417
42 — SHROUD, Preheater =LH - Outer . .............. e e e e 3.417
43 — NUT, Quter Shroud to Manifold (3/8"=16) . .. .. . v ittt e e tiancnnnn 8.916
44 — SEAL, Air Intake Scoopto Hood . . . v v i i it i i e e e 3.410
A5 — SCOOP & ADAPTER, Alrdntoke . .. . it i ittt ettt et et st e e 3.410
46 — TERMINAL, Adapter to Ground Strap + + « v o LW e et e N.S.
47 — STRAP, Adapter to Dash Ground + ., .o v e v nn., B 9.663
48 = HOSE, Drain v v v v vttt ittt e nt et s o snunesnsosacsosnesoansonns N.S.
49 = WASHER, Air Cleaner Retaining Nut (1/4"), . ... ......... PR e 8,932
50 — DIAPHRAGM PKG,, Airldnlet ... ittt intannnooannsens 3.415
— WIRE, Air Valve Switch to Solenoid Wire. ., , ., v it vrevesssnnnsens 2.480
52 — SWITCH, Air Intake Valve Solencid Actuating . . .. v v v vt v i ie it ennens 3.415
53 — CLIP, Solenoid Switch Retaining . . . v v v vt it vt s et s it e et v ee et e anas 3.885
54 — CLIP, Switch to Solenoid Wire Retainer . . . .. ... vt iin e nennn N.S.
55 — BRACKET, Air Intake Valve Switch (1970-71) . . . .. vt it e e i i n i e e e anas 3.415
A2 NN 3.415
56 — DUCT, Air Preheater to Air Cleaner . .. ... v v ittt oo nernnos 3.417
57 =~ LEVER, Air Intake Valve Switch Actuator (1970) |, . ... .. in i vt iinv e 3.415
Q971) o i e 3.415

GROUP 3.000 ILLUSTRATION 25



PARTS CATALOGUE

1974 2 BBL. PONTIAC ENGINE EMISSION COMPONENTS

GROUP 3.000 ILLUSTRATION 26



FIREBIRD

PARTS CATALOGUE

GM

Key Part Name Group No.
1 — GASKET, AirCleanerto Carb, ........... ... ... oo 3.403
2 — CARBURETOR ASM,, 2Barrel .......... ..ot 3.725
3 — NUT, Solenoid to Bracket .. ....... ... .. ... .. .. . i 3.444
4 —WIRE, fdleStop Solenoid .. ......... ... .. . ... 2.480
5 —SOLENOID, IdleStop . ... ... vt 3.440
6 — BRACKET, Idie Stop Solenocid Mounting .. ....................... 3.444
7 —TUBE,Manifoldto Carb. ...... ... ... ... . ... . 3.603
8 — VALVE, Dist, Spark Advance Vacuum Delay . ......... ............ 2.410
9 — VALVE & BRACKET ASM,, Dist. Vacuum Control ... .............. 2.410

10 — BRACKET, Throttle Control Cable Mounting .. .. .................. 3.459

11 — SPRING, Throttle Control Return .. ................c.ccovuun.o.. 3.459

12 — GASKET, Carb. to Manifold . ............ ... . i 3.726

13— FITTING, Vent Hose & Purge Valve . ... ......................... 1.745

14 — VALVE, Dist. Spark & E.G.R. Thermal Vacuum . ............... ... 3.670

15 — VALVE, ThermostaticPurge . . . .........cot it i 3.130

16 — VALVE ASM,, Pos, Crankcase Vent , .............cooviuune. oo, . 1,745

17 — GROMMET PKG., Crankcase Vent .. .......couvmrnennnnnnn.. 1.745

18 — HOSE, Crankecase VeNnt .. ... ... irnntn e e e 1,762

19 - TUBE & PLATE, Choke Heat .. ............. ... .. 3.603

20 — GASKET, Choke Heat Tube Plate . ., ... .....coviivivenn .. 3.602

21 — STUD, E.G.R. Valve Clamp (5/16"-24 x 2-1/8") . .................. N.S.

22 — GASKET, E.G.R. Valve (w/ZA, ZB, ZH & ZJEngines) . . ... .......... 3.672

23 — CLAMP, E.G.R. Vaive (w/ZA,ZB,ZH & ZJ Engines) ................ 3672

24 — WASHER, E.G.R. Valve Clamp (Square Cone) . .................... 3.672

25~ NUT(B/16"-24) ... .. e 8.915

26 — VALVE, Exhaust Gas Recirculation (E.G.R.) .. ...... ... 3.670

27 — VALVE, Back Pressure Transducer .. ..................cuvuniu.. 3.670

28 — STUD, E.G.R. Vaive Clamp (5/16"-24 x 1-1/2) . ..... ... ......... N.S.

29— CLAMP,EGR. Valve . . ... ..ot 3.672

30 — GASKET,E.G.R.Valve . .. ... .. i i 3.672

31 — VALVE, Exhaust Emission Vacuum Bias ......................... 3.670

32 — WASHER (13/32" 1.0.x 3/4"O.D. x 1/8") . . ... ... .. N.S.

33 - BOLT, Solenoid Valve & Brkt. (3/8" Special Stud) . ................. 2.408

34 — TUBE, Carb. to Manifold . .................................... 3.603

35 — HOSE, Vacuum (V4" 1.D.) ..o 8.962

1974 2 BBL. PONTIAC ENGINE EMISSION COMPONENTS

GROUP 3.000 ILLUSTRATION 27




PARTS CATALOGUE

1974 4 BBL. PONTIAC ENGINE EMISSION COMPONENTS

GROUP 3.000 ILLUSTRATION 28



FIREBIRD

PARTS CATALOGUE

GM

Key Part Name Group No.
1 — GASKET, AirCleanertoCarb. ...............c..civrirenrnnens. 3.403
2~ CARBURETORASM., 4Barrel ............cviniinrnrnnrnnnnsns 3.725
3—WIRE, IdleStop Solenoid ........ ... ... it iiiiniansnana, 2.480
4 —SOLENOID ASM,, IdIe Stop .. ... ..o iiiiii it e in it eiasnnns 3.440
5 — VALVE, Dist, Spark Advance VacuumDelay ...................... 2.410
6 — VALVE & BRACKET ASM,, Dist. Vacuum Control . ................ 2.410
7 — BRACKET, Throttle Control Cable Mounting .. .................... 3.459
8 — SPRING, Throttle Control Return .. .. ........ i eennnennnns 3.459
9 —FITTING, Vent Hose & Purge Valve .............. ... ccevuurvun, 1.745

10 — VALVE, Dist, Spark & E.G.R. Thermal Vacuum ..,.......... S 3.670

11 — HOSE, Crankcase Vent . ... ... ... ...t titieinnrnrnrnrnnnrnan. 1.762

12 — VALVE ASM,, Positive Crankcase Vent .. .........coeerenrrnnnnnn 1.745

13 —~ GROMMET PKG., Crankcase Vent .. ......cvuvrinnnnerrerrnnnnnne 1.745

14 — GASKET, Choke Heat Tube Plate . .........cvvitinnrvennerneennns 3.602

15 ~ TUBE & PLATE,Choke Heat . ............ccivivvrvinnnnrnnnn 3.603

16 — STUD, E.G.R. Valve Clamp (5/16"-24 x 1-1/2") ........ ... vivn.. N.S.

17 = NUT (B/167-24) . .. i i i ettt e aananns 8.915

18 — WASHER, E.G.R. Valve Clamp (Square Cone) ...............c..... 3.672

19~CLAMP, E.GIR. Valve ... ... ... i ei it eenas 3.672

20 — VALVE, Exhaust Gas Recirculation (E.G.R.} ...................... 3.670

21 — GASKET,E.G.R. Valve .. ... ... ittt it cenia s 3.672

22 — GASKET, Carb.toManifold .............c.iiiiiiiinenvnnrnnan 3.726

23 -~ TUBE,Manifoldto Carb, ........... ..., 3.603

24 — TUBE, Carb.toManifold , ... ........ it iriiiininnennneees 3.603

25 ~HOSE, Vacuum {1/4" 1.D.) ... ot i i 8,962

1974 4 BBL. PONTIAC ENGINE EMISSION COMPONENTS

GROUP 3.000 ILLUSTRATION 29




FIREBIRD

PARTS CATALOGUE

1975-76 6-CYL. ENGINE CARBURETOR, AIR CLEANER
AND EMISSION PARTS

Key Part Name Group No.
1 — VALVE,EGR ColdOverride ................ 2.408
2 — GROMMET, Connector & Vent Valve

toCover ...t e e 1.745
3 — CONNECTOR, Crankcase Vent to Rocker

ArmCover ... .ot 1.097
4 — COVER & COIL, Carburetor Choke .......... 3.750
5 —~CARBURETORASM. ..................... 3.725
6 — CLIP,Choke to Carb. Lever ,................ 3425
7 — GASKET, Carb. to AirCleaner .............. 3.403
8 — STUD, AirCleanertoCarb. ................. 3.403
9 — CLEANER & SILENCER, Carb. Air .......... 3.402

10 — VALVE, Crankcase Vent ................... 1.745

11— PIPE ASM,, Crankcase Vent . .. .............. 1.762

12— SOLENOID ASM., Exhaust Heat . ............ 3.685

13— FITTING ASM,,Vacuum .. ................. 3.278

GROUP 3.000 ILLUSTRATION 30

Key Part Name Group No
14 — SHIELD, Idle SwitchHeat . ................. 3.444
16 — SWITCH ASM,,Carb. Idle .................. 3.755
16 — GASKET, Carb, Heat Insulator .............. 3.726
17 — SUPPORT, Accelerator Control Cable ......... 3.459
18 — PIPE, Actuator to Heat Solenoid ............. N.S.
19 — ACTUATOR & ROD ASM., Exhaust Heat . .. ... 3.640
20 — BRACKET, Actuator . .......covvnnennnn.. 3.641
21 — TUBE, Carb. AirHeater Stove ............... 3.417
22 — GASKET, EGR Valve to Manifold . ........... 3.672
23 — VALVE, Exhaust Gas Recirculation

(EGR) .ttt e 3.670
24 — STOVE, Carb. AirHeater .. ................. 3.417
25 — SPACER, Choke toManifold ................ 3.752

VACUUM HOSE ~ SEE GROUP 8.962




FIREBIRD

Part No. 366887
Group 3.647

Switch, EGR Valve
Vacuum Control

Part No. 370721
Group 3.670

Valve, EFE and EGR
Thermal Vacuum

Part No. 3031520
Group 3.670

PARTS CATALOGUE

1975-76 PONTIAC EMISSION VALVES AND SWITCHES

NOTE: Refer to the Data Section for Model Years and Application.
Switch, Exhaust Heat
Valve Actuator Control

Switch, Exhaust Heat Switch, EGR Valve Switch, EGR Valve
Valve Actuator Control Vacuum Control Vacuum Control

Part No. 355960 Part No. 357100
Part No. 3031386 Group 2.408 Group 2.408
Group  3.140 Group 3.670

Group 3.670

Switch, EGR Valve Switch, Choke Pull-off
Vacuum Control

Switch, EFE and EGR

Part No. 3031548

Group  3.750 Part No. 3031427
Part No. 3031385 Group  3.755 Group  3.670
Group  2.408
Group  3.670

Valve, Carburetor Vacuum Valve, EGR Thermal Vacuum
Break Thermal Vacuum

Part No. 3031518
Group  3.755
Group  3.764

Part No. 3031713
Group  3.670
GROUP 3.000 ILLUSTRATION 31




FIREBIRD

PARTS CATALOGUE

1975-76 PONTIAC EMISSION VALVES AND SWITCHES
NOTE: Refer to the Data Section for Model Years and Application.

Switch, Thermal Delay Valve, Distributor Valve, Back Pressure Transducer
(TCS & EGR) Vacuum Advance

Part No. 551083
Group 3.670

Part No. 6450377

Group  2.408 Part No. 497610
Group 2.410 Group 2.410
Group  3.408
Valve, Thermal Check
Valve, Back Pressure Transducer Valve, EGR (Typical) and Delay

Part No. 484603

Group 3.670
Part No. 413429
Part No. 17052668 group :25:2(8)
Group 3.670 roup 3.
Valve, EGR/EFE Valve, Air Injection Check

Vacuum Check

Reducer, Carburetor to
EFE/EGR Switch

===

Part No. 1251004

Group  3.680
Part No. 497853 Part No. 4974265
Group 3.140 Group  3.670
Group 3.633

GROUP 3.000 ILLUSTRATION 32




FIREBIRD

PARTS CATALOGUE

1975-76 COLD AIR INLET SYSTEM

6 CYLINDER ENGINE

8 CYLINDER ENGINE

Key Description

Group | Key Description
1 DUCT, Air Inlet Flex ... 3.410 6 DUCT, Air Infet Flex ...
2 SCREEN, Air Intake Duct ........................ 3.417 7 NUT, Duct to Skirt (#10-16 “0”) ...
3 SCREW, Screen to Baffle (#10-16 x %") ... B8.977 8 DUCT, Air inlet — Front lower ...
4 SCREW, Duct to Air Cleaner (#10-16x%") ... 8.977 9 DUCT, Air Inlet — Front Upper ... ..
5 DUCT, Air Cleaner Snorkel Adapter ... 3.410

GROUP 3.000 ILLUSTRATION 33




FIREBIRD

PARTS CATALOGUE

O.H.C. SIX-CYLINDER EXHAUST-1BBL. CARB.

—

Y, > is
N AN
~ ‘.“
K\
S, )
e &P N
- o

1967-68 FIREBIRD EXHAUST SYSTEMS

GROUP 3.000 ILLUSTRATION 34



GM

NS RO —

S N

W

[w N ]

mo

FIREBIRD

PARTS CATALOGUE

1967-68 FIREBIRD EXHAUST SYSTEMS

Description Group
O.H.C. SIX-CYLINDER EXHAUST —
1 BARREL CARBURETOR

EXHAUST PARTS

FLANGE, Exhaust Pipe 3.610
PIPE, Exhaust - Front 3.609
PIPE, Exhaust - Rear 3.609
MUFFLER, Exhaust 3.701
PIPE, Muffler Tail 3.705
ATTACHING PARTS

BOLT, Flange to Manifold 3.613
(%"-16x 1%")

CLAMP PKG., Hanger to Pipe 3.708
1967—HANGER ASM., Exhaust 3.704
Pipe

HANGER ASSY., Exhaust Pipe 3.704
CLAMP PKG., Muffler to Pipe 3.708
HANGER ASM., Tail Pipe 3.706
CLAMP, Hanger to Pipe 3.706
SCREW, Clamp to Hanger 3.706

CLAMP PKG., Muffler to Taii Pipe 3.708

O.H.C. SIX-CYLINDER EXHAUST —
4 BARREL CARBURETOR

EXHAUST PARTS

PIPE, Exhaust - Front (1967) 3.609
PIPE, Exhaust - Front (1968) 3.609
PIPE, Exhaust - Inter. (1967) 3.608
PIPE, Exhaust - Inter. (1968) 3.609
PIPE, Exhaust - Rear 3.609

MUFFLER, Exhaust (25% in. Long 3.701

PIPE, Muffler Tail (AT) 3.705
PIPE, Muffler Tail (S.T.) 3.705
ATTACHING PARTS
BOLT, Flange to Manifold 3.613

(3"-16x 1%")

CLAMP PKG., Front Pipe to 3.708
Intermediate Pipe

CLAMP PKG.. Hanger to Pipe 3.708

1967 HANGER ASM., Exhaust Pipe  3.704
1968 HANGER ASSY., Exhaust Pipe 3.704

CLAMP PKG., Muffler to Pipe 3.708
HANGER ASM., Tail Pipe 3.706
CLAMP, Hanger to Pipe 3.706
SCREW, Clamp to Hanger 3.706

CLAMP PKG., Muffler to Tail Pipe 3.708

EIGHT-CYLINDER EXHAUST —
SINGLE & DUAL (DUAL SHOWN)

EXHAUST PARTS

FLANGE, Exhaust Pipe (Dual) 3610
FLANGE, Exhaust Pipe (Dual) 3.610
PIPE, Exhaust - Front - R.H. 3.609
(Dual)
PIPE, Exhaust - Front - L.H. 3.609
(Dual)
PIPE, Exhaust - Front - R.K. 3.609
(Dual)
PIPE, Exhaust - Front - L.H. - 3.609
(Dual)
PIPE, Exhaust - Front (Single) 3.609
PIPE, Exhaust - Rear (Single) 3.609

RESONATOR, Exhaust - RH. (Dual) 3.702

Key

w oo

Description

Group

EIGHT-CYLINDER EXHAUST —
SINGLE & DUAL (DUAL SHOWN)

EXHAUST PARTS (CONTINUED)

RESONATOR, Exhaust - L.H.
(Dual)
PIPE, Exhaust - Rear - R.H.
(Dual)
PIPE, Exhaust - Rear - L.H.
(Dual)

MUFFLER, Exhaust (Dual)
MUFFLER, Exhaust (Single)
PIPE, Muffler Tail - RH,
(Dual)

PIPE, Muffler Tail {Single)
PIPE, Muffler Tail - L.H. (Dual)
EXTENSION, Tail Pipe - Right
EXTENSION, Tail Pipe - Left

ATTACHING PARTS
BOLT, Fiange to Manifoid - R.H.
¥ -16x2")
BOLT, Fiange to Manifold - R.H.
(3%"-16 x 138")
BOLT, fiange to Manifold - L.H.
STUD, Manitold to Flange - L.H.
NUT, Stud to Manifold & Flange
CLAMP PKG., Resonator to Pipe -
Front
CLAMP PKG., Resonator to Pipe -
Rear (Dual)
CLAMP PKG., Hanger to Pipe
(Single)
HANGER ASM., Exhaust Pipe
(Single & Dual) 1st Type Single
on 1967
BOLT, Bracket
NUT, Hanger to Frame - R.H.
(%,"-18) (Dual)
HANGER, Pipe & Muffler (8-Cy!.
Single) (2nd Type on 1967)
—1968 HANGER - Single
BRACKET, Pipe -& Muffier Supt.
(8-Cyl. Single) (2nd Type on 1967)
BRACKET, Muffler Supt. to Pipe
Brkt. (8-Cyl. Single} (2nd Type
on 1967)
CLAMP PKG., Pipe to Muffler
(Dual)
CLAMP PKG., Pipe to Muffler
{Single)
CLAMP PKG., Muffler to Tail Pipe
(Dual)
CLAMP PKG., Muffler to Tail Pipe
(Single)
HANGER ASM., Tail Pipe - R.H.
(Single & Dual)
HANGER ASM., Tail Pipe - L.H.
(Dual)
CLAMP, Hanger to Pipe
NUT, Hanger to Frame - Left
¥4".20 Blind)
SCREW, Tai! Pipe Clamp
(#20-9 x 112™)
CLAMP PKG., Extension (Also
Inc). in Ext. Pkg.)

3.702
3.609
3.609
3701
3.701
3.705
3.705
3.705
3.705
3.705
Cat.907A
3613
S.8.
3613
Cat.907A
3.708
3.708
3.708
3.704
Cat.907A
3.706
3.706

3.706
3.704

3.704

3.708
3708
3.708
3.708
3.706
3.706

3.706
3.706

3.706
3.708

* — Exc. 400 Eng. with HO or Ram Air
t — With 400 Eng. HO or Ram Air

GROUP 3.000 ILLUSTRATION 35




FIREBIRD

PARTS CATALOGUE

8-CYL. DUAL

1969 FIREBIRD EXHAUST SYSTEMS

GROUP 3.000 ILLUSTRATION 36



Key

s wpo -

QN RO —

FIREBIRD

PARTS CATALOGUE

1969 FIREBIRD EXHAUST SYSTEMS — EXC. 303 ENGINE OR RAM AR V

Description

O.H.C. SIX-CYLINDER EXHAUST
1.BARREL CARRURETOR

EXHAUST PARTS

FLANGE, Exhaust Pipe
PIPE, Exhaust - Front
PIPE, Muffler Tail
PIPE, Exhaust - Rear
MUFFLER, Exhaust

ATTACHING PARTS

A BOLT, Flange to Manifold -
(%716 x 1%")

B CLAMP PKG., Muffler to Tail Pipe

C SUPPORT ASM., Tail Pipe

CLAMP, Tail Pipe Support
SCREW, Clamp

D HANGER ASM., Exhaust Pipe
CLAMP PKG., Muffler to Rear
Exh. Pipe

E CLAMP PKG., Tail Pipe

O.H.C. SIX-CYLINDER EXHAUST
4-BARREL CARBURETOR

EXHAUST PARTS

PIPE, Exhaust - Intermediate
PIPE, Muffler Tail

PIPE, Exhaust - Front

PIPE, Exhaust - Rear
MUFFLER, Exhaust

ATTACHING PARTS

A BOLT, Flange to Manifold -

(%716 x 1% ")

CLAMP PKG., Mutfler to Tail Pipe

SUPPORT ASM., Tail Pipe

CLAMP, Tail Pipe Support

SCREW, Clamp

D CLAMP PKG., Front Pipe to
intermediate Pipe

E  HANGER ASM., Exhaust Pipe
CLAMP PKG., Exhaust Pipe

F CLAMP PKG., Muffler to Pipe

[ Rvel

EIGHT CYLINDER — SINGLE EXHAUST

DO Wr

EXHAUST PARTS
PIPE, Exhaust - Front
PIPE, Muffler Tail
PIPE, Exhaust - Rear
MUFFLER, Exhaust

ATTACHING PARTS

BOLT, Flange to Manifold
CLAMP PKG., Muffler to Tail Pipe
HANGER ASM., Tail Pipe
CLAMP, Tail Pipe Support
SCREW, Clamp
D  STUD, Manifold to Flange

NUT, Stud to Manifold & Flange
E HANGER ASM., Exhaust Pipe
CLAMP PKG., Front to Rear Pipe
CLAMP PKG., Exhaust Pipe to
Support
BRACKET, Exhaust Pipe Support -

ow>

Upper
BRACKET, Exhaust Pipe Support -
Lower

Group

3.609
3.705
3.609
3.609
3.701

3613

3.708
3.706
3.706
3.706
3.708

3.704
3.708
3.708

3.609
3.705
3.609
3.701

3613
3.708
3.706
3.706
3.706
3613
S.S.
3.704
3.708
3.708

3.704
3.704

Key

~NO W

10
12

GROUP 3.000 ILLUSTRATION 37

mo

Descrigtion

EIGHT CYLINDER — SINGLE EXHAUST
ATTACHING PARTS

(CONTINUED)
BOLT, Upper to Lower Bracket

NUT, Bolt to Upper & Lower
Bracket

F CLAMP PKG., Muffler to Rear

Exh. Pipe
EIGHT CYLINDER — DUAL EXHAUST

EXHAUST PARTS

FLANGE, Exhaust Pipe - R.H. -
With 400 Eng. HO or Ram Air IV
FLANGE, Exhaust Pipe - R.H. -
exc. 400 Eng. with HO or
Ram Air IV

PIPE, Exhaust - Front - RH. -
With 400 Eng. HO or Ram Air IV
PIPE, Exhaust - Front - R.H. -
exc. 400 Eng. with HO or

Ram Air IV

RESONATOR, Exhaust - R.H.
PIPE, Exhaust - Rear - R.H.
PIPE, Muffler - Tail - R.H.
FLANGE, Exhaust Pipe - L.H. -
With 400 Eng. HO or Ram Air IV
FLANGE, Exhaust Pipe - LH. -
exc. 400 Eng. with HO or

Ram Air IV

PIPE, Exhaust - Front - L.H. -
With 400 Eng. HO or Ram Air 1V
PIPE, Exhaust - Front - LH. -
exc. 400 Eng. with HO or

Ram Air IV

RESONATOR, Exhaust - L.H.
PIPE, Exhaust - Rear - L.H.
MUFFLER, Exhaust

P{PE, Muffler Tail - L.H.

ATTACHING PARTS

BOLT, Flange to Manifold

with 400 Eng. HO or Ram Air IV
BOLT, Flange to Manifold -
exc. 400 Eng. with HO or
Ram Air IV

B HANGER ASM., Rear Exh. Pipe to

Resonator

CLAMP PKG., Exh. Pipe Hanger
SUPPORT ASM., Tail Pipe - R.H.
CLAMP, Tail Pipe Support
SCREW, Clamp

CLAMP PKG., Muffler to Tail Pipe
CLAMP PKG., Muffler to Rear
Exh. Pipe

BOLT, Flange to Manifold -
With 400 Eng. HO or Ram Air 1V
STUD, Flange to Manifold -
exc. 400 Eng. with HO or

Ram Air 1V

NUT, Stud to Manifold -

exc. 400 Eng. with HO or

Ram Air

CLAMP PKG., Exhaust Pipe to
Resonator

-SUPPORT ASM., Tail Pipe - LH.
CLAMP, Tail Pipe Support
SCREW, Clamp

Group

Cat.907A
S8

3.708

3610
3.610

3.609
3.609
3.702
3.609
3.705
3610

3.610

Cat907A
3.613

3.704

3.708
3.706

Cat.907A
3.613

SS.

3.708

3.706

3.706
3.706




FIREBIRD

PARTS CATALOGUE

N\ A Qv"; < - 8 CYL. DUAL
N2 /(\, 4 /v
R

1970-72 FIREBIRD EXHAUST SYSTEMS

GROUP 3.000 ILLUSTRATION 38




)

(2 S

O h WP~

oNnw

nm

M

FIREBIRD

PARTS CATALOGUE

1970-72 FIREBIRD EXHAUST SYSTEMS

DescriBtion

SINGLE EXHAUST SYSTEM

PIPE, Exhaust
MUFFLER, Exhaust
PIPE, Tail (1970)
PIPE TAIL (1971-72)

ATTACHING PARTS

EXTENSION, Pipe to Mfld, (1970)
EXTENSION, Pipe to Mfld. (1970-72)
RING, Pipe to Mfld, Sealing

NUT, Pipe to Mfid. (38"-16)

CLAMP, Muffler to Hanger (Upper)
CLAMP, Muffler to Hanger (Lower)
BRACKET, Muffler Hanger

INSULATOR, Mufller Hanger

SCREW, Hanger to Frame

SCREW, Upper to Lower

Clamp (618 x 114")

HANGER, Tail Pipe

SCREW, Hanger 1o Frame (¥s"-18x34")
SUPPORT, Muffler

BRACKET, Muffler Hanger

INSULATOR, Muffler Hanger

SCREW, Supt. to Muffler (Me”-18 x 34"}
SCREW, Hanger to Frame

CLAMP PKG., Pipe to Muffler (24")

EIGHT CYLINDER—SINGLE EXHAUST

PIPE, Crossaver

PIPE, Intermediate

PIPE, Rear

MUEFLER, Exhaust (2 Bbl.)
PIPE, Tail

EXTENSION, Tail Pipe

ATTACHING PARTS

STUD, Pipe to Mfid. (1970)

STUD, Pipe to Mfld. (1971-72)

NUT, Pipe to MAd. (38"-16)

CLAMP PKG., Crossover Pipe (272")

CLAMP PKG., Int. to Rear Pipe (214")

SUPPORT, Muffler to Hanger
SUPPORT, Muffler - L.H. 2 Bbl. Exc.
Formula 350 (1971-72)

BRACKET, Muffler Hanger
INSULATOR, Muffier Hanger
SCREW, Hanger to Frame

SCREW, Support to Muffler
(618 x %)

CLAMP PKG., Pipe to Muffler (2147)
CLAMP, Muffler to Hanger (Upper)
CLAMP, Muffler to Hanger (Lower)

Group

3.609
3.701
3.705
3.705

3.609

3.609
3.611

8.917
3.708
3.708
3.706
3.706
3.706
8.977

3.706
8.977
3.704
3.706
3.706
8.977
3.706
3.708

3.609
3.609
3.609
3.701
3.705
3.705

3.613
3.613
3.023
3.708
3.708
3.704
3.704

3.706
3.706
3.706
8977

3.708
3.708
3.708

Key

xRN

O 00 N

O ®

GROUP 3.000 ILLUSTRATION 39

Des:riEﬁon

ATTACHING PARTS (CONTINUED)

BRACKET, Muffler Hanger
INSULATOR, Muffler Hanger
SCREW, Hanger to Frame

SCREW, Upper 1o Lower Clamp
(%s-18 x 34")

HANGER, Tail Pipe

SCREW, Hanger to Frame

(618 x 34")

CLAMP PKG., Pipe to Ext. (2V4")

EIGHT CYLINDER — DUAL EXHAUST

PIPE, Exhaust - Front - R.H.

(Exc. Ram Air)

PIPE, Exhaust - Front - R.H. (Ram Air)
PIPE, Exhaust - Rear - R.H.

MUFFLER, Exhaust

PIPE, Tail - R.H. (AID

EXTENSION, Tail Pipe - 4 Bbl.

PIPE, Exhaust - Front - L.H. (Exc.

Ram Air)

PIPE, Exhaust - Front - L.H. (Ram Air)
PIPE, Exhaust - Rear - L.H.

PIPE, Tail- L.H. (AlD

EXTENSION, Tail Pipe

ATTACHING PARTS

STUD, Pipe to Mfld, (1970)

STUD, Pipe to Mfid. (1971-72)
NUT, Pipe to Mfid,

BOLT, Pipe to Mfd,

CLAMP PKG., Frt. to Rear
CLAMP PKG., Pipe to Muffler
HANGER, Tail Pipe

SCREW, Hanger to Frame

("s"-18 x 34"

CLAMP PKG., Pipe to Ext.
SCREW, Hanger to Frame

CLAMP, Muffler to Hanger (Upper)
CLAMP, Muffler to Hanger (Lower)
BRACKET, Muffler Hanger
INSULATOR, Muffler Hanger
SCREW, Upper to Lower Clamp
(He-18 x 1Va")

STUD, Pipe to MAd. (1970)

STUD, Pipe to Mfld. (1971-72)
NUT, Pipe to MAid. (Exc. Ram Air)
BOLT, Pipe to Mfid. (Ram Air)

Group

3.706
3.706
3.706
8.977

3.706
8.977

3.708

3.609

3.609
3.609
3.701
3.705
3.705
3.609

3.609
3.705
3.705

3.613
3613
3.023
8.900
3.708
3.708

3.706
8.977

3.708
3.708
3.708
3.708
3.706
3.706
8.977

3.613
3.613
3.023
8.900




PARTS CATALOGUE

= Iy . 4"“

O 6® @®

8 CYL. DUAL
W/455 S.D.

1973 EXHAUST SYSTEMS

GROUP 3.000 II1.USTRATION 40




m

FIREBIRD

PARTS CATALOGUE

1973 EXHAUST SYSTEMS

Description

PIPE, Exhaust
MUFFLER, Exhaust
PIPE, Tail

ATTACHING PARTS

EXTENSION, Pipe to Mfld.
RING, Pipe to Mfid. Sealing
NUT (3/8"-16)
CLAMP PKG. (2-1/4")
SUPPORT, Muffler
BRACKET, Insulator
INSULATOR, Hanger
SCREW, Brkt. to Frame
SCREW (5/16"-18 x 3/4")
CLAMP, Muffler to Hanger
(Upper)
CLAMP, Muffler to Hanger
{Lower)

SCREW, (5/16"-18 x 1-1/4")

BRACKET, Insulator
INSULATOR, Hanger
SCREW, Brkt. to Frame
HANGER, Tail Pipe
SCREW (5/16""-12 x 7/8")

Group

SINGLE EXHAUST SYSTEM

3.609
3.701
3.705

3.609
3.611
8.915
3.708
3.704
3.706
3.706
3.706
8.977
3.708

3.708

8.977
3.706
3.706
3.708
3.706
8.977

EIGHT CYLINDER SINGLE EXHAUST

A wWN =

>

mMpow

PIPE, Crossover
PIPE, Intermediate
PIPE, Rear
MUFFLER, Exhaust
PiPE, Tail

ATTACHING PARTS

BOLT {3/8"-16 x 1-3/4")
WASHER (Special)
CLAMP PKG. (2-1/2")
CLAMP PKG. (2-1/4")
CLAMP PKG. {2-1/4")
CLAMP, Muffler to Hanger
{Upper)
CLAMP, Muffler to Hanger
(Lower)
BRACKET, Insulator
INSULATOR, Hanger
SCREW, Brkt. to Frame
SCREW (5/16"-12 x 7/8"")
SUPPORT, Muffier
BRACKET, Insuiator
INSULATOR, Hanger
SCREW, Brkt. to Frame
SCREW (5/16"-18 x 3/4")
HANGER, Tail Pipe
SCREW (5/16""-12 x 7/8")

3.609
3.609
3.609
3.701
3.705

8.900
3.613
3.708
3.708
3.708
3.708

3.708

3.706
3.706
3.706
8.977
3.708
3.706
3.706
3.706
8.977
3.706
8.977

ey

WO~NO!DWN -

[« BRI I N A

Description

Group

DUAL EXHAUST -~ EXC. 455 S.D.

(o]

PIPE, Exhaust—Front-R.H..
PIPE, Exhaust—Front-L.H.
PIPE, Exhaust—Rear-R.H.
PIPE, Exhaust—Rear-L.H.
MUFFLER, Exhaust

PIPE, Tail-R.H.

PIPE, Tail-L.H.
EXTENSION, Tail Pipe

ATTACHING PARTS

BOLT (3/8-16 x 1-1/4")
WASHER (Special)
CLAMP PKG. (2-1/4")
CLAMP PKG. (2-1/4")
CLAMP, Muffler to Hanger
(Upper)
CLAMP, Muffler to Hanger
{(Lower)
BRACKET, Insulator
INSULATOR, Hanger
SCREW, Brkt. to Frame
SCREW (5/16""-18 x 1-7/8"")
HANGER, Tail Pipe
SCREW (5/16"-12 x 7/8""}
CLAMP PKG. (2-1/4")

3.609
3.609
3.609
3.609
3.701
3.705
3.705
3.705

8.900
3.613
3.708
3.708
3.708

3.708

3.706
3.706
3.706
3.706
8.977
3.708

DUAL EXHAUST — WITH 455 S.D.

gOw

GROUP 3.000 ILLUSTRATION 41

PIPE, Exhaust—Front-R.H.
(w/Resonator)

PIPE, Exhaust—Front-L.H.
(w/Resonator)

PIPE, Exhaust—Rear-R.H.

PIPE, Exhaust—Rear-L.H.

MUF FLER, Exhaust

PIPE, Tail-R.H.

PIPE, Tail-L.H.

EXTENSION, Tail Pipe

ATTACHING PARTS

BOLT (3/8"-16 x 1-1/2”}
WASHER (Special)
CLAMP PKG. (2-1/2")
CLAMP PKG. (2-1/4")
CLAMP, Muffler to Hanger
1Upper)
CLAMP, Muffler to Hanger
{Lower)
BRACKET, Insulator
INSULATOR, Hanger
SCREW, Brkt. to Frame
SCREW (5/16"-18 x 1-7/8"")
HANGER, Tail Pipe
SCREW (5/16"-12 x 7/8")
CLAMP PKG. (2-1/4")

3.609
3.609

3.609
3.609
3.701
3.705
3.705
3.705

8.900
3.613
3.708
3.708
3.708

3.708

3.706
3.706
3.706

3.706
8.977
3.708




FIREBIRD

PARTS CATALOGUE |

8 CYL. DUAL
EXC. 455 S.D.

1974 EXHAUST SYSTEMS

GROUP 3.000 ILLUSTRATION 42




GM ety

Key

FIREBIRD
PARTS CATALOGUE

1974 EXHAUST SYSTEMS

Description

Group

SIX CYLINDER SINGLE EXHAUST

-

PIPE, Exhaust
MUFFLER, Exhaust
PIPE, Tail

ATTACHING PARTS

EXTENSION, Pipe to Mfid.
RING, Sealing

NUT (3/8"—16)

CLAMP PKG. (2)
SUPPORT, Muffler
BRACKET, insulator
INSULATOR, Hanger
SCREW (5/16'—12 x 7/8")
SCREW (5/16''—18 x 13/16")
CLAMP, Muffler-Upper
CLAMP, Muffler-Lower
BRACKET, Insulator
INSULATOR, Hanger
SCREW (5/16""—12 x 7/8")

SCREW (5/16"—18 x 1-1/4")
HANGER, Tait Pipe
SCREW (5/16”—12 x 7/8"}

3.609
3.701
3.705

3.609
3.611
8.915
3.708
3.704
3.706
3.706
8.977

3.708
3.708
3.706
3.706
8.977
8.977
3.706
8.977

EIGHT CYLINDER SINGLE EXHAUST

NHWN =

»

moaOw

PIPE, Crossover
PIPE, Intermediate
PIPE, Rear
MUFFLER, Exhaust
PIPE, Tail

ATTACHING PARTS

STUD, Pipe to Mfid,

NUT (3/8"—-16)

CLAMP PKG. (2-1/4")
CLAMP PKG. (2-1/4")
CLAMP PKG. {2-1/4")
SUPPORT, Muffler
BRACKET, Insulator
INSULATOR, Hanger
SCREW (5/16"—12 x 7/8”)
SCREW {5/16"—-18 x 13/16")
CLAMP, Muffler-Upper
CLAMP, Muffler-Lower
BRACKET, Insulator
INSULATOR, Hanger
SCREW (5/16""—12 x 7/8")
SCREW (5/16"—18 x 1-1/4")
HANGER, Tail Pipe

SCREW (5/16""—12 x 7/8")

3.609
3.609
3.609
3.701
3.705

3.613
8.915

3. 708
3.708
3.704
3.706
3.706
8.977

3.708
3.708
3.706
3.706
8.977
8.977
3.706
8.977

GROUP 3.000 ILLUSTRATION 43

Key

ONOODWN =

N D WN =

oow

oG

Descrigtion

Group

DUAL EXHAUST - EXC. 455 S.D.

PIPE, Exhaust-Front L. H,
PIPE, Exhaust-Front R.H,
PIPE, Exhaust-Rear L.H.
PIPE, Exhaust-Rear R.H.
MUFFLER, Exhaust
PIPE, Tail-L.H.

PIPE, Tail-R.H.
EXTENSION, Tail Pipe

ATTACHING PARTS

STUD, Pipe to Mfid.

NUT (3/—16)

CLAMP PKG. (2-1/4")
CLAMP PKG. (2-1/4")
CLAMP, Muffler-Upper
CLAMP, Muffler-Lower
INSULATOR, Hanger
BRACKET, insulator
SCREW (5/16''—12 x 7/8")
SCREW {5/16"-18 x 1-1/4")
HANGER, Tail Pipe
SCREW {5/16'—12 x 7/8")
CLAMF PKG. (27)

3.609
3.609
3.609
3.609
3.701
3.705
3.705
3.705

3.613
8.916
3.708
3.708
3.708
3.708
3.706
3.706
8977
8.977
3.706
8.977
3.708

DUAL EXHAUST — WITH 455 S.D.

PIPE, Exhaust-Front L.H.
PIPE, Exhaust-Front R.H.
PIPE, Exhaust-Rear L..H.
PIPE, Exhaust-Rear R,H,
PIPE, Tail-L.H.

PIPE, Tail-R.H.
MUFFLER, Exhaust
EXTENSION, Tail Pipe

ATTACHING PARTS

BOLT (3/8"—16 x 1-1/2"")
WASHER (Special}
CLAMP PKG. (2-1/2")
CLAMP PKG, (2-1/4")
CLAMP, Muffler-Upper
CLAMP, Muffler-Lower
BRACKET, Insulator
INSULATOR, Hanger
SCREW (5/16"-12 x 7/8")
SCREW (5/16"'~18 x 1-1/4")
HANGER, Tail Pipe
SCREW (5/16'—12 x 7/8")
CLAMP PKG. (2”)

3.609
3.609
3.609
3,609
3.705

3.705
3.701

3.705

8.900
3.613
3.708

3.708
3.708
3.706
3.706
8.977
8.977
3.706
8.977
3.708




FIREBIRD

PARTS CATALOGUE

1975 EXHAUST SYSTEMS

GROUP 3.000 ILLUSTRATION 44




FIREBIRD

PARTS CATALOGUE

GM

1975 EXHAUST SYSTEMS

Key Description Group. Key Description Group

SIX CYLINDER ENGINE EXHAUST PARTS EIGHT CYLINDER ENGINE EXHAUST PARTS

1 PIPE, Crossover 3.609 5 PIPE, Tail R.H. (Exc. Trans 3.705
2 CONVERTER, Catalytic 3.685 Am & 400 Sport Opt.)
3 PIPE, Exhaust 3.609 PIPE, Tail-R.H. (Trans Am & 3.705
4 MUFFLER, Exhaust 3.701 400 Sport Opt.)
5 PIPE, Tail 3.705 6 PIPE, Tail-L.H. (Exc. Trans 3.705
Am & 400 Sport Opt.)
ATTACHING PARTS PIPE, Tail-L.H. {Trans Am & 3.705
400 Sport Opt.)
A NUT, Pipe to Manifold (3/8 - 16) 3.613 7 EXTENSION, Tail Pipe-R.H. 3.705
B SUPPORT, Conv. Hanger 3.690 8 EXTENSION, Tail Pipe-L.H, 3.705
HANGER, Converter 3.690
BOLT (5/16” - 18 x 1”) -
NUT (8/16” - 18) 4128 ATTACHING PARTS
BOLT (3/8" - 16 x 1 3/8") -
NUT (3/8" - 16) 3613 A VALVE E.F.E. (AT. 3.130
c BOLT (3/8" - 16 x 2 1/4") - VALVE, E.F.E. (M.T.) 3.130
NUT (3/8" - 16) 3.613 STUD, Manifold-L.H. 3.278
D CLAMP Pkg. 3.708 NUT (3/8" - 16) 3.023
E SUPPORT, Muffler 3.704 B8 STUD, Manifold-R.H. 3.275
BRACKET, Muffler Supt. 3.704 NUT (3/8" - 16) 3.023
INSULATOR, Supt. Brkt. 3.706 BOLT (3/8" - 16 x 1 1/2") 8.900
SCREW (5/16" - 18 x 13/16") - C  SUPPORT, Conv. Hanger 3.690
SCREW (5/16" - 12x 7/8") 8.977 HANGER, Converter 3.690
F  *HANGER, Muffler 3.704 BOLT (5/16” - 18 x 1") -
BRACKET, Muffler Supt. 3.704 NUT (5/16" - 18) 4,128
INSULATOR, Supt. Brkt. 3.706 BOLT (3/8" - 16 x 1 3/8") -
*“U"” BOLT 3.708 NUT (3/8" - 16) 3.613
*NUT (5/16" - 18) 4128 D BOLT (3/8"-16x21/4") -
SCREW (5/16" - 12 x 7/8") 8.977 NUT (3/8" - 16) 3.613
*CLAMP PKG. (Incl. All W/*) 3.704 E  *HANGER, Muffler 3.704
G HANGER ASM.,, Tail Pipe 3.706 BRACKET, Muffler Supt. 3.704
SCREW (5/16" - 12 x 7/8") 8.977 INSULATOR, Supt. Brkt, 3.706
*U” BOLT 3.708
EIGHT CYLINDER ENGINE EXHAUST PARTS *NUT (5/16'' - 18) 4,128
SCREW (5/16" - 12 x 7/8") 8.977
1 PIPE, Crossover 3.609 *CLAMP PKG. (Incl. Al W/*) 3.704
2 CONVERTER, Catalytic 3.685 F CLAMP PKG. 3.708
3 PIPE, Exhaust 3.609 G HANGER ASM., Tail Pipe 3.706
4 MUFFLER, Exhaust 3.701 SCREW (5/16" - 12 x 7/8") 8.977

GROUP 3.000 ILLUSTRATION 45




FIREBIRD

PARTS CATALOGUE

1976 EXHAUST SYSTEMS

6 CYL. ENGINE
369134 — MUFFLER

372247 — TAILPIPE

356526 — EXHAUST
8998163 CONVERTER

1249552 RESONATOR

739399 CLAMP UNIT — 2% in, 340361

) . 374216 SUPPORT UNIT
356512 PIPE <. - 374218 HANGER UNIT 374216 SUPPORT UNIT
374218 HANGER UNIT

352898 SUPPORT
352899 HANGER

8 CYL. ENGINE EXC. TRANS AM OR FORMULA

499792 MUFFLER (350 and 400 Eng.)

525406 MUFFLER (455 Eng.) 499796 TAILPIPE (R.H.)

499797 TAILPIPE (L.H.)
356526 — EXHAUST

497146 CROSSOVER

HANGER
8998163 CONVERTER 739399 CLAMP UNIT — 2% in. 340361
OR
1249552 RESONATOR 374216 SUPPORT UNIT
374216 SUPPORT UNIT 374218 HANGER UNIT
\ 374218 HANGER UNIT
<
Jx/ I__
'/ol\/‘/
D e

352898 SUPPORT
352899 HANGER

GROUP 3.000 !LLUSTRATION 46

HANGER




FIREBIRD

PARTS CATALOGUE

1976 EXHAUST CHART

8 CYL. ENGINE WITH TRANS AM OR FORMULA

525371 TAILPIPE incl.

499792 MUFFLER (350 and 400 Eng)  Extensions (R.H.)
525406 MUFFLER (455 Eng.)

525372 TAILPIPE incl.
extensions (L.H.)
356526 — EXHAUST

497146 CROSSOVER

8998163 CONVERTER 739399 CLAMP UNIT —~ 2% in.
OR

340361

1249552 RESONATOR 374216 SUPPORT UNIT
74216 SUPPORT UNIT 374218 HANGER UNIT
374218 HANGER UNIT

352898 SUPPORT
352899 HANGER

GROUP 3.000 ILLUSTRATION 47




